18T PRINTING - JN ..
NG - N

-
L
-
»
fl
r
“

SEGA ENTERPRISES, LTD.

MANUAL NO, 420 - 6150°- 01

{




INTRODUCTION OF THE 0

TABLE OF CONTENTS

NER’ S MANUAL

1. HANDLING PRECAUTIONS ........... e ]
2. PREVENTION OF COUNTERFEITING AND CONVERSION - ... .2
3. PRECAUTIONS CONCERNING INSTALLATION LOCATION .. ... 3
4. NAME OF PARTS \.[ouuistasvnninnesn s 000 4
5. ACCESSORIES .. ... ... 111 07w cie 5
6. PRECAUTONS TO BE HEEDED WHEN ASSEMBLING AND
MOVING THE MACHINE ... 10ussenrnennro e B~15
7. HOW TO PLAY .,...[L... 0 0 i e 16~18
8. EXPLANATION OF TEST AND DATA DISPLAY ... .. .. """ 1936
8-1 SWITCH UNIT|..ouiuinasvensnsenninn 0007 20
8-2 TEST MODE . 1.uvvusiurvnenenniiiien 000 o
8~3 MEMORY TEST|.... .. .. % """ eer 22
8-4 INPUT TEST |. . ... e cer 23
8-5 SOUND TEST |. ... ... USRI e, 24
8-6 C.R.T. TEST|.... ... . ."" v 25
8-7 COIN ASSIGNNENT ... . . . 0" PTR 26~29
8-8 GAME ASSIGNMENTS .. ... i '/ i/ it twwwees 30
8-9 OUTPUT TEST|......... e 3]
8-10 DRIVE BD TEST ......... ... o mweeeeees 32~33
8-11 BOOKKEEPING |\ ouvrvenervsosvrinnnnn 100 34~35
8~12 BACKUP DATA CLEAR  ,...vvnvvinnrni ceer 3
9. CONTROL PANEL (HANDLE MECHA) .. .. etter e 37~38
9-1 REPLACING AND ADJUSTING THE HANDLE' s |
(STEERING WHEEL’S) V. R. v1vanvesrsennnn.., 37~38
9-2 GREASING ...|......... v e 38
10. ACCELERATOR & BRAKE .......... .. iveeeeoi 007 39
10-1 ADJUSTMENT AND REPLACEMENT OF VOLUME ... ... 39~40
1 10=2 GREASING ... lvuiiiesvinsnsisnsnnnni a0
11,4 SPEED SHIFTER .. |.,... ..o i 0Ll mm e e o
11-1 "REMOVING THE|SHIFTER «.vrrrert v 40 -
11-2 REPLACEMENT OF SWITCH .o.vorres . vt 41
11=3 GREASING 1 0. luuuvsanansnnssvniinn el 00 41
12, COIN SELECTOR ....J.... et 42
13, PROJECTOR ..... o iors. e ceenenen 43~47
13-1 CLEANING THE |SCREEN ... ... . ... . titme 43
13-2  ADJUSTING THE HITACHI PROJECTOR ... n-r oo . 44~15
13-3 ADJUSTING THE MITSUBISHI PROJECTOR -........ 4~a>
14. REPLACING THE FLUQRESCENT LAMP .., ... ... .. o o 0 a8
15, PERIODIC CHECK vuval.evsanasanssvsnenninn 000 48
16. TROUBLESHOOTING .| vvvsssenss e e s s it 49
17. GAME BOARD ........[. . 7000 el ceiier 50~5]
17-1 REMOVING THE BOARD «...vvoeoot: PO 50
17-2 COMPOSITION OF GAME BOARD «....vvnsroe o 51
17-3 INPUT _AND OUTPUT RELATIONS ... ..oeonreo oo ‘51
18, DESIGN RELATED PARTS  ,u..\...esssosnennrn 200 52~53
19. COMMUNICATION PLAY | ... 1. 17 7 mnereseees 54~63
19-1" OUTLINE OF COMMUNICATIONS (LINKAGE)FUNCTION - " 54
19-2  INSTALLATION PRECAUTIONS .. .. ... cerernrnnans 54
19-3 ASSEMBLING THE IC BOARD ..........0verenrn . 2557
19-4 CONNECTING THE [COMMUNICATION CABLES. ... """ . 58~60
19-5  SETTING COMMUNICATION PLAY AND GAME CONTENTS ...~ 61~62
19-6  ASSEMBLING THE NUMBER PLATES ........... veer 63
20, PARTS LIST .......J00es.n.. DO ceereriiens B4~103
21. WIRE COLOR CODE TABLE  ~vvneerro, R 104
22 WIRING DIAGRAM .ou.]oveuunenen oo e 108




SPECIFICATIONS

Instal lation space 1,140 mn (§) X 2,800 mn (D)

(44.9 in. X 1102 in.)

Height : 2,070 mn (8.5 in.)

Woight * Approx. 375 kg. (825 ibs.)

Power, maximum current . G4OW 7.1A (AC 110V 50 Hz AREA)
6510 7.0A (AC 110V 60 Hz AREA)
GA6W  6.4A (AC 120V 60 Hz AREA)
636W 3.6A (AC 220V 50 Hz AREA) -
642§ 3.5A (AC 220V 60 Hz AREA)
631W 3.3A (AC 240V 50 Hz AREA)
643F 3.2A (AC 240V 60 Hz AREA)

For TAIWAN (HITAGHI PROJECTION DISPLAY TYPE)

Powar, current : o 6O0W  7.6A(MAX.)
4500 5.3A(MIN.) -

For TAIWAN (MITSUBISHI PROJECTION DISPLAY TYPE)

Power, current © 64SW 7. 2A(MAX.)
425W  5:0A(MIN.)

MONITOR » 50 INCH PROJECTION DISPLAY

NOTE: Descriptions in this manual are subject to change without prior notice

INTRODUGTION OF THE OWNER'S MANUAL

SEGA ENTERPRISES, LTD., supported by its high electronic technology of LSIs,
microprocessors, etc. and a wealth of experience, has for more than 30 years been
supplying various innovative and popular game machines 1o the world market| This
Owner's Manual is intended to provide detailed descriptions together with all the heces-
sary information covering the general operation of electronic assemblies| elec-
tromechanicals, servicing control, spare parts, etc. as regards
SEGA RALLY CHAMPIONSHIP, a new SEGA product .

This manual Is intended for those who have knowledge of electricity and technical
expertise especially in ICs, CRTs, microprocessors, etc. Carefully read this
manual to acquire sufficient knowledge before working on the machine. Should
there be a malfunction, non-technical personnel should under no circumstances
touch the interior system. Should such a case arise, contact our Main Office or

the closest branch office listed as follows:

SEGA ENTERPRISES, INC. (U.S.A.}ICUSTOMER SERVICE
45133 Industria! Drive, Fremont, California 94538, U.S.A.
Phone : (415) 802-3100

Fax . (415) 802-1754

SEGA AMUSEMENTS EUROPE LIMITED/AMUSEMENT MACHINE SALES DIVISION
Unit 2 Industrial Estate, Leigh Close, New Malden, Surrey KT3 3NL, England
Phone : (081) 336-2256

Fax : (081) 336-1715

SEGA SOUTHERN EUROPE LIAISON OFFICE
Calle Vallellano, 19-23, 1¢ A, 37008-Salamanca, Spain
Phone : (923) 265893

Fax . (923) 265913




1. HANDLING PREC/

When installing or inspecting
pay attention to ensure that t

O Be sure to turn the pow

O To insert or pull out t
.0 It is necessary to make
is not exposed on the s
be dangerous. Make sur
the position where so s
o Do not use any fuse tha
O Make complete connectio
Incomplete insertion is
o The operating {(ambient)
0O When cleaning the CRT s

AUTIONS

the machine, be very careful of the following points and
ne player can enjoy the game safely.

er off before working on the machine,

he plug quickly is dangerous.

sure that the.power cord or the grounding wire
urface (floor, ground, etc.) in a manner so as to
e that grounding connections are made safely at
pecified,

t does not meet specified rating,

ns for the IC board and other connectors.

very dangerous,

temperature range is from 5T to 40%C.

rfaces, use a soft, dry cloth. Do not apply

1
chemicals such as thinnzr, benzine, etc.

Also, for the 1C board circuit i
taster Is not permitted, so be

After confirming that there are

spections, only a logic tester is aliowed. The use of a
careful in this regard.
no irregularities, turn the power ON,

{

A PROJECTION DI
screen is susceptible

CONCERNING THE PRC

Ij-) damage and therefore, when cleaning it, pay careful attention, For
details, refer to Sectio

YJECTION DISPLAY:
PLAY is used for this machiné. The PROJECTION DISPLAY's

n i3,

CONCERNING COMMU

play" simultaneously.

Sections in this manu
game, when linked w

]

ICATION PLAY:

1 mainly describe the use of the machine when used alone. This
ith other units, allows multiple persons to enjoy "communication
For communication play, refer to Section 19.




o, PREVENTION OF COUNTERFEITING AND CONVERSION
@ LABELLING

To prevent counterfeits and conversions, the following labels are put on all
the SEGA products. When handling such goods, be sure to confirm the labels.
They are used to prevent illegal acts such as the unauthorized copying of the
products and the printed circuit boards thereof or carrying on business by
manufacturing similar merchandise or by converting, selling or using |such
products or printed circuit boards.

ORIGINAL SEAL LICENSE SEAL
The following seal is put on the " The following seal is put on all SEGA kits,
machines manufactured by SEGA. such as the printed circuit board.

ta rfe vhe ate e dht aln whe e ale okt

e ahe abn sl she she SF hn, sFe e o

SXUA

B ol ol e

THIB PRODUCT I8

MAKUFACTUARD LNt
THE LICLNGE™

SEQL] AL0]

m**-h*a.waa.

& ‘.;.v,-'-vl
S SEGA CHTERANIEIT, D,
o
e i o

EEGA ENTIAPAISES. LTO
JAFAN

g g e e i g g o g

@ COPYRIGHT NOTICE
This SEGA product has the copyright notice as follows.

© SEGA 1994

This signifies that this work was disclosed in 1994 and is the property of
SEGA ENTERPRISES, LID.




3. PRECAUTIONS CONCERNING INSTALLATION LOCAT!ON

The SEGA RALLY CHAMPIONSHIP is an jndoor game machine, Under no circumstances
install it outside. Even indoors, avoid installing in places mentioned below so as to ensure
proper usage:

‘Places subject to rain or water leakage, or condensation due to humidity.
‘In the proximity of ap indoor swimming pool and/or shower. :
‘Places subject to direct sunlight. '

‘Places subject to heat sources from heating units, etc., or hot air,
Vicinity of highly infammable/volatile chemicals or hazardous matter.

Sloped surfaces.
‘Vicinity of anti-disas
extinguishers,

‘Places subject to any |type of violent impact.
‘Dusty places.

ter facilities such as fire exits and fire

INSTALLATION PRECAUTIONS
1)Do not insert more than oneelectrical plug into the power plug socket.

2) The per unit standard voltage/amperage is 100~ 120V/10A and 200~240V/5A.

3)Use of extension cables shoyld be avoided, If you must use, ensure the extension cables are
rated at 15A or higher for 100~ 120 volt areas or 7A or higher for 200~ 240 volt areas.

4) Note that for transporting the machine into the location's building, the minimum necessary
dimensions of the opening (of doors, etc.) are 1 m (W) and 1.2 m (H).

5)For the operation of this machine, secure a minimum area of 1.5 m (W)x2.8m (D).

Electric gurrent consumption

. 7.14 (AC 110V 50 Hz)

7.0A (AC 110V 60 Hz)

6,44 (AC 120V 60 Hz)

3.64 (AC 220V 50 Hz)

X. 3.5A4 (AC 220V 60 Hz)

. 3.3A (AC 240V 50 Hz)

3.2A (AC 240V 60 Hz)

7.64 (For ’IJAIWAN, HITACHI projection display)

. 7.2A (For TAIWAN, MITSUBISHI projection display)

SEEEEE

ZEE




4. NAME OF PARTS

P.TV (50 INCH P! -

" FIG.4 OVERVIEW

Since the PTV and the Front Cabinet are connected with a tubg, the
cabinet is movable in the direction of depth for the purpose of mainte-
nance. However, for the actual operation use, make sure that the|PTV
and the cabinet are tightly connected.

TABLE 4 ~

Width Length Height (mm.) | Weight (kg.)
PTV 1, 140 X 880 X 2, 070 135
REAR CABINET 1, 000 X1, 4056 X 1, 130 128
FRONT CABINET 900 X 860 X 1, 030 112
When assembled 1, 140 X2, 800 X. 2,070 375




5. ACCESSORIES

‘When transporti

TABLE 5 ACCESSORIES

ng the machine, make sure that the following parts are supplied,

Part No. Qty. | Part .name Note
200-5297 REMOTE CONTROLLER H (HITACHI)

1 For adjustment, refer to Section 13.
200-5298 REMOTE, CONTROLLER M (MITSUBISHI)
220-5373 V0L, C'ONI‘ B-5K (i

2 For spare, refer to Section 9 or 10,
220-5484 VOL. CONT B-5K OHM
220-5381 2 | KEY MASTER FOR 220-5380 For opening/closing the doors

2 | KBY Far the CASHBOX DOOR
420-6150-01 1 OWNERS . MANUAL SEGA RALLY C.S., ENG SEGA RALLY C.S, QWNER’S MANUAL, ENG.
508-5636 3 SW MICRO [TYPE 5S-5GL2T For spare, refer te Section 11,
514~5036-10000 1| FUSE 6.4 ¢ X306 10000m4 125V For spare, refer to Section 15.
540-0007-01 . 1 WRENCH FOR TAMP FRF SCR DUAL TYPE ¥5 | Tool
540-0009-01 1 WRENCH FOR TAMP PRF SCR DUAL TYPE M8 | Tool

M5  540-0007-01
M8 540-0009-01

l

{ TAMPERPROOF WRENCH )

FIG. 5 TAMPERPROOF WRENCH




@

®

2

Insert the TV MASK from the underside in the
manner shown and secure it with a total of 6
SCIews. :

By using 2 screws for each, secure PANEL
MOUNT BRACKET L. & R to the front of the
Projection Display. At this time, pay careful atten-
tion to the correct direction shown in whichitisto
be installed,

Secure the FRONT PANEL to both PANEL .

MOUNT BRACKETS by using the 4 screws.

Insert the BILLBOARD's connector into the con-
nector on the Projection Display ceiling.

Insert the BILLBOARD from the front as shown
and secure it with 2 screws (FIG. 6.1).

ASSEMBLING THE CABINET

S
=~

ERVICE DOOR FIG. 6.2

~Y

BILLBOARD

Dur
wor

PRECAUTIONS:
ing assembly work, since the cabinet

s will be moved, perform the

O

k by causing the casters to come into contact with the floor.

@ Put the Optical Fiber cable through the

@
(@) Open the front cabi's COIN CHUTE
®

Take out the six hexagon bolts (black) and
remove the front cabi's STEP BOARD.

DOOR.

Put the wiring connectors (8P white) into
the circular hole beside the coin chute doot.

front cabi's square pipe (FIG. 6.3).

for
the

it.

CAUTION:
The optical fiber cable which is used

cabinet. When handiing the optical
fiber cable, be very careful. Note
that excessive bending can damage

the communication piay is inside
SERVICE DOOR beside the rear




@ Insert the REAR CABI's
put both cabinets together,

®

bolts for the inside of the
DOOR,

(FIG. 6. 4)

Secure the front cabi's step
hexagon bolts (black),

Secure the L type bracket w
bolts (chrome plated) (FIG. 6.5).

HEXA LT (4}, black
M6X50, using fiat washer
XAGON BOLT(4}, chr lated

H8X40, w/flat & spring washels

Square pipe into
the FRONT CABI's square/ hole and tightly

Connect the FRONT CABI and REAR
CABI with 5 hexagon bolts Use one of the
COIN CHUTE

Connect the wiring connectors for the front
cabi and rear cabi. Note that there's a 8P
white connector inside the doin chute door.

th 4 hexagon

HEXAGON BOLT(5), black,

HBX40, using flat washer

RIRING CONNECTOR CONNECTION

FIG, 6.4

board with 4

EP BOARD

#
i)

it
(JOINT BRACKET L)




@ By using the 2 hexagon bolts (black), secure
L type bracket (R) in the direction shown.
Be sure to use the bolts (each of a different
length) shown (FIG. 6.6)

GON BOLT bia
M8 x 30, using flat washer

HEXAGON BOLT(1 lack
M8 40, using flat washer

FIG. 6.6

@ Insert the optical fiber into the bracket's con-
nector (red one into TX side, black one RX
side). Secure the bracket together with the
connector cover by using 2 screws (FIG.
6.7)

QPTICAL FIBER CABLE

CONNECTOR BRKT

TRUSS SCREW (2). black,
M4 20




CONNECTING THE |[CABINET AND PTV

Install the CONNECT TUBE in between PTV & Front Cabi and connect the wire.
When performing the \work; be sure to pay careful attention so that the CONNECT
TUBE wiring will not jbe damaged by catching in between the door and the cabinet.

@ Remove the PTV's SERVICE DOOR and CONNECTOR PANEL,  TRUSS SCREW (4), black,
front door's FRONT LID LOWER (FIG, MAx20
- 6.2 and FIG, 6.7).

@ Put the CONNECT TUBHE's wiring connec-
tors in the square hole beside the front door
and secure the JOINT BBX with 4 truss
screws by paying careful attention that the
connectors are not damag

@ Connect the CONNECT TUBE's wiring
connectors to the connectar panel inside the
PTV. Atthis time, make sure that the wire
color (red, green, blue and the remaining
color) corresponds with the applicable sym-
bol of the connector panel's display (R. G.
B. and SYNC terminals), (FIG, 6,8) FIG. 6.8

Also, note that the connectot's insertion angle is predetermined. When the connector is forcibly
inserted in an incorrect difection, it can be damaged. Therefore, ascertain the correct direction
before insertion. After ingertion, turn the connector ring clockwise to lock the connection.

(@ Put the connect tube wires into the square -
hole of the front cabi's front lid lower and
secure the joint box with 4 truss screws.
When fastening the screws, be careful that
the wires are not damaged. (FIG. 6,9)

TRUSS SCREE (4), black,

FRONT' LID LOWER /

FIG. 6.9




Connect the CONNECT TUBE's wire with VPM buffer BD & 3P white connector inside the
front cabinet, Make sure that the connector color corresponds to the applicable one of on-Boatd
R. G. B, Insert the remaining color wire into SYNC. As for the 4 connectors inserted on the

board, turn the connector ring clockwise to lock the connection CIRCUIT PROTECTOR.
(B Install the PTV's SERVICE DOOR.
(7) Install FRONT LID LOWER to the FRONT CABI with 4 screws.

POWER SUPPLY, AND EARTH CONNECTION

CAUTION! Ground the EARTH TERMINAL (this, however, is not
required in the case where a power cord plug with earth is
used).-Check to make sure that the power cord or the
ground wire is not exposed on passage surtace, ect.
where It may be dangerous.

The AC UNIT is located on the right-hand side of the FRONT CABINET (as ses
from a position facing the projector). By using an earth wire, connect the AC UN]
EARTH TERMINAL and the securely grounded indoor EARTH TERMINAL.

CIRCUIT PROTECTOR : EARTH TERMINAL
to be connected with
indoor EARTH TERMINAL)

=
©
|
msocmomm_::ﬂ._

FIG. 6. 10 AC UNIT

211
T




TURNING THE POWER ON

Turning the AC unit's MAIN SW on will cause the machine to start the POWER
ON check automaticall y. The steering wheel turns left and right, then returns to the
centering position and stops. In this check, the values of V. R, inside the control panel
are corrected, Until the check is finished (the steering wheel stops automatically), do
not touch the steering wheel or play the game,

If you do, the stee Lng wheel reaction during the game (reaction at the time of a

course-out or crashing)|can not be obtained correctly,

In a case of a strange reaction during the game, turn the power on again from the
beginning and completd the power-on check,

For communication|play, the network check is performed after the power is turned
on and the screen display will show the check mode, For details, refer to Section 19.

The steering wheel turns
left/right automatically,

FIG. 6. 11 POWER ON CHECK \j

@ ASSEMBLY CHECK

In the TEST MODE, |ascertain that the assembly has been made correctly and IC
BD. is satisfactory (refer :l)o Section 8).
In the test mode, perform the following test:

(1) MEMORY TEST

, N Selecting the MEMORY TEST on the test mode
( MEMORY TEST menu screen causes the on-board memory to be
tested automatically. The game board is satisfactory

IC06 GOOD  C07 GOOD  IC08 GQOD if the display beside each IC No. shows GOOD.,

IC08 GOOD 1010 GOOD  IC11 GQOD
IG12 GOOD  IC13 GOOD

IC45 GOOD  IC46 GOOD  IC47 GQAD
IC48 GOOD  IC49 GOOD  iC50 GQOD
IC54 GOOD  IC56 GOOD ‘

PUSH TEST BUTTON TO EXIT

. J




(2) INPUT TEST

Selecting the INPUT TEST on the test mode menu
screen causes the screen (on which each switch and V. R.
are tested) to be displayed. Press each switch. Far the
coin switch test, insert a coin from the coin iniet with the
coin chute door being open. If the display beside each
switch indicates "ON,"” the switch and wiring copnec-
tions are satisfactory.
Ascertain the display of V. R, value for the stering
wheel and accelerator & brake, If the V. R. values are
not satisfactory, refer to Sections 9 & 10.

3 CRT TEST

In the TEST mode menuy, selecting OUTPUT TEBRT al-
2 - . lows the screen (on which the projector is tested] to be
- displayed. Although the projector adjustments have

u been made at the time of shipment from the factory,

color deviation, efc., may occur due to the affgction
EEuEEs u . ;_}‘F—: caused by geomagnetism, the location building'’p steel
- - - frames and other game machines in the periphery. By

- watching the test mode screen, make judgment as 10
- whether an adjustment is needed, If it is necessary, ad-
just the projector by referring to Section 13.

1
]
1
1L

11

HHH o0 START BUTTON TO GONTINUE

(3) OUTPUTTEST In the output test mode, carry out Jamp test to ascertain
that each lamp lights up satisfactorily.

OUTPUT TEST

START
VR

pUSH TEST BUTTON TO EXIT

(4) SOUND TEST Tn the TEST mode, selecting SOUND TEST capses the
screen {on which sound related BD and wiring connec-
SOUND TEST tions are tested) to be displayed. Voice and BG (back-
Voica : ground music) are emitted from the tweeler Spgakers (a
Eftect : round type), one each on both sides (right/left) of the
gﬁ_lbﬂ : control panel and also from the front speakers (B square
> ' type), one each on both sides (right/left). Soung effects |
are emitted from all of the speakers. Be sure 0 checkif |
the sound is satisfactorily emitted from each spepker and '
the sound volume is appropriate.
SELECT 8Y SERVICE BUTTON
AND PUSH TEST BUTTON

Perform the above inspections also at the time of monthly inspection.




SECURING TO THE INSTALLATION POSITION (LEG ADJUSTER

ADJUSTMENT)

WARNING]
Make sure that ali of th

they are not, the cabinet may move causing an accident.

8 leg a‘djusters are in contact with the floor. |f

This machine has|twelve casters (four each for the front cabinet, the rear cabinet
and the PTV) and ten leg adjusters (two for the front cabinet, four for the rear cabinet

and four for the PTV)

(Fig. 6.12). When the instaliation position is determined, cause

the leg adjusters to ¢

me into contact with the floor directly, make adjustments in a

manner so that the casters will be raised approximately 5 mm. from the floor and make

sure that the machine

@ Move the machine to the installation posi- Y @ G o
tion. When installing th machine against

osition is level.

or close to a wall, be surt to secure a pas- o Bo CAST,
)

Sage space to enable the player to take a

ride in the machine.

@ Cause all of the leg adjusters to make con-
tact with the floor. By jusing a wrench,
make adjustments in the height of the leg il
adjusters to ensure that the machine's posi- ?@

tion is level,

adjuster nut upward and secure the height

O Ol

L

R

: - ' LEG_ADTUSTER
@ After making adjustments, fasten the leg ﬁ
6.13). 7

of the leg adjuster (Fig.

FASTEN UPFARD.

FIG. 6. 13 LEG ADJUSTER

Machine movement

=]

© G

FIG. 6. 12 BOTTOM VIEW

=

Approx. Smm
—
§ ' A

G ADJUSTE

Since this machine is|a heavy structure of approximately 375kg., its leg adjusters .
should be retracted when moving the machine over the floor.

Where the floor changes in level, be sure to separate the front cabinet and rear
cabinet from each other, H][the mechanism base is lifted with the front and rear portions

still connected, the cabine

may be damaged.




7. HOW TO PLAY

Herein, explanations are given to the case of an independent play. Note that for communicatian play,
some of the following points including the starting method, will not'apply:

(@ Take aride in the machine. The seat position can be adjusted forward and backward, For adjustments,

pull the lever which is positioned on the Jower left-hand side (facing the projector screen) of the seat .

(@ TInsertacoin(s). Insertinga coin(s) for one play causes the Game Select mode to appear on the{screen.
Up to 9 credits can be registered at any one time, and the credits are displayed only in this modejand not
thereafter.

(@ The left-hand side of the Game Select mode refers to the Championship mode and the right-hand side,
the Practice mode. Turn the steering wheel to select the Championship mode or Practice mpde and
make the selection by stepping on the Accelerator.

B WHEN PLAYING IN THE CHAMPIONSHIP MOCDE:

@ The Car Select mode appears on the screen. There are 4 different combinations to choose|from (2
different cars, Celica and Delta and 2 different Shifts, AUTO and MANUAL). Turn the steerigig wheel
to select the desired combination and make the selection by stepping on the Accelerator.

After the above sclection procedure, the game starts.

@

@) The on-screen upper left-hand side, the upper middle downwards, the upper right-hand sid¢ and the
lower left-hand side respectively indicates Total Time & Lap Time, the achievement meter / rear mirror
/ remaining time / Navigation Icon, the player's present position, and Tachometer / Shift / Speed.

@ After the game is started, the allotted time decreases. Passing a checkpoint within the time limit allows
the game to continue with the previous remaining time added to the time limit up tothe nextc kpoint.
1f you fail to pass a checkpoint within the time limit with remaining time (if any) added, the game will
be over. - _

(&) Finishing 2 laps, one lap, and also one lap respectively for "DESER " (Basy), "FOREST" (Middle) and
"MOUNTAIN" (Bxpert) enables you to proceed to the next course. The player whose results are supe-
rior is allowed to proceed to a hyper course. The lap setting can be changed {refer to Section 8). ;

Iphabeti-

e DEMO

(® The player with the best results can register his name. Tum the steering wheel to choose the
cal letters and step on the Accelerator to make the selection. The name will be displayed on
screen.




e @

B WHEN PLAYING IN THE PRACTICE MODE:

)

@

The Course Select mode showing "DESERT," “FOREST,” and "MOUNTAIN" sequentially in order
starting from the left appears on the screen. Turn the steering wheel to select the course and make the
selection by stepping on the Accelerator.

The Car Select screen appears.| Turn the steering wheel to choose one from 4 combinations (2 different
cars and 2 kinds of shifts) and make the selection by stepping on the Accelerator.

After the above car selection, the game starts.

The screen display during game is the same as in the Championship mode.

The relationship between the remaining time and clearing a checkpoint after the game start is also the
same as in the Championship mode. The game will be over if you fail to pass the checkpoint before the

remaining time becomes zero.

When you finish 3 laps, 2 laps and 2 laps respectively for "DESERT," "ROREST" and “MOUNTAIN,"
the game will be over. The lap setting can be changed,

During play, "DRIVER'S EYE'
the View Change SW,

The steering wheel reacts to surl

f

ace status and car movements. The seat vibrates depending on surface

and "VIEW FROM BEHIND" perspective can be alternated by using

status, etc. When one game is fipished, if any credit(s) sufficient for playing another game remains, the

Game Select mode appears.

PLAYING TECHNIQUE

It is recommended that you choo

s¢e AUTOMATIC if you are hot so famifiar with the game. Find out the

best way to pass the corners by referring to navigation icons.

When MANUAL SHIFT is cho
indicator indicates a point before
manner,

sen, refer to the Tachometer for shifting. SHIFTING UP when the
the red zone allows the acceleration to be made in the most efficient




REMAINING TIME ACHIEVEMENT METER

L }
TOTAL TIME POSITION
5'20"96
LAP TIME REAR VIEW MIRROR 1 /4
1 1'1R'55

2 1'93'34
3 1'10'55 30 TIME LIMIT

( NAVIGATION ICON

TACHOMETER
SHIFT
SPEED

41123km/h

STEERING WHEEL
_':%Usm—d forIfL““re VIEW CHANGE B
‘fa onl © For alternatmg DRIVER S B
p y only) and "VIEW FROM BEHIND" perspecilive)

© @

_BRAKE PEOAL __—

ACCEL, PEDAL "‘
{ACCELERATOR PEDAL) .
SHIFT LEYER

FIG. 7




8. EXPLANATION OF

- By operating the swi
installing the machine
tion correctly, perfomn

fion.

The following shows

TABLE 8.1 EXPLANATION OF TEST MODE

tch unit,
initially
t checkin

TEST AND DATA DISPLAY

periodically perform the tests and data check. When
or collecting cash, or when the machine does not func-
g in accordance with the explanations given in this sec-

fests and modes that should be utilized as applicable.

difficulty level, et,

C..

ITEMS DESCRIPTION SECERENCE
INSTALLATION | When the machine js installed, perform the following:
OF MACHINE
1. Check to seg that each setting is as per standard settingmadeat | 8~7,8—3
the time of shipment,
2. In the INPUT TEST mode, check each SW and VR. 8§—4
3. In the OUTPUT TEST mode, check each of lamps. 8—9
4. In the SELE-TEST mode, check ICs on the IC Board. 8-3
MEMORY Choose MEMORY TEST in the MENU mode to allow the
MEMORY testto be performed. In this test, PROGRAMRAMs, | 8—3
ROMs, and ICs on the IC Board are checked,
PERIODIC Periodically petform the following:
SERVICING '
1. MEMORY TEST 8-3
2. Ascertain each setting, 8~7,8-8
3. In the INPUT TEST mode, test the CONTROL device 8—4
4, In the OUTPPT TEST mode, check each of lamps, 89
CONTROL 1. In the INPUT TEST mode, check each SW and VR, B—4
SYSTEM 2. Adjust or replace each SW and VR. 9,10,11
3. If the problem can not be solved yet, check the CONTROL's
moves,
MONITOR In the MONITOﬁ( ADJUSTMENT mode, check to see if the 8~6
PROJECTOR adjustment is appropriately made. 13
ICBOARD 1. MEMORY TEST 8~
2. In the SOUND TEST mode, check the sound related ROMs, 8-
DATA CHECK Check such data gs game play time and histogram to adjust the 8~11




GCAUTIONS TO BE HEEDED WHEN USING THE TEST MODE:

In the case where multiple units are linked for communication play, exiting from the
test mode causes the unit to perform the network check automatically. During this
time, all of the linked units will not allow the game to be played in normal status.
Therefore, be sure not to enter the test mode if any one of the units is in play. Qn

the other hand, if even one unit is in the test mode, make sure that other machines

are not in play.

g-1 SWITCH UNIT

RIG. 8. 12 SWITCH UNIT

en the coin chute door, and the switch unit shown will appear. The fur ctioning
of each SW is as follows:

@ %STT BUTTON * For the handling of the test button, refer to the following pages.

® g%gCE BUTTON . Gives credits without registering on the coin meter.

SPEAKER VOL. : Adjusts the volume of the control panel's speakers.
SPEAKER

ART BUTTON

The control panel switches _
. : VIE® CHANGE B (YR)
are also used in the test mode. I \ i

For each functioning, refer to . ' \O
the following page and onward, D \

FIG.8.1b




8-2 TEST MODE

The Test Menu allows tF
monitor to be adjusted, an

» Press the TESTB
monitor. (FIG, 8.2) |
"> " is moved to the

*  Bring the pointer " >
START BUTTON to «

1e functioning of each part of the Cabinet to be checked, the
d the coins and game related various settings to be performed,

ON to cause the following Test Menu to be displayed on the

*  Press the SERVICE BUTTON or VIEW CHANGE BUTTON
esired item to make a selection.

(VR) until the pointer

" to the desired item and press either the TEST BUTTON or
cause the selected item's test to start,

-

-

TEST MENU

MEMORY TEST
INPUT TEST
SOUND TEST

C.R.T
COIN
GAME

TEST
ASSIGNMENTS
ASSIGNMENTS

QUTAUT TEST
DRIVE BD TEST

BOOK

KEEPING

BACKUP DATA CLEAR

> EXIT

SELE
AN

CT BY SERVICE BUTTON
D PUSH TEST BUTTON

7 FIG. 8.2 TEST MENU

*  After the test is comp
or START BUTTON

fo return fo the Game Mode,

lete, move " > " to "EXIT" and press the TEST BUTTON




8-3 MEMORY TEST

The MEMORY TEST mode is for checking the o
"GOOD" is displayed for normal ICs and "BAD"

n-BD memory IC functionin,
is displayed for abnormal ICs.

~

\-

1C06 GOCD
IC08 GOOD
IC12 GOOD

IC45 GOOD
IC48 GOOD
IC54 GOOD

MEMORY TEST

IC07 GOOD
[C10 GOCD
IC13 GOOD

IC46 GOOD
IC49 GOOD
IC55 GOOD

ICo8 GOOD
IC11 GOOD

IC47 GOOD
IC50 GOOD

PUSH TEST BUTTON TO EXIT

N :

FIG. 8.3 MEMORY TEST

@ When the test is completed, if the results are shown as above, it is satisfactory.

@ 1: takes approximately thir

seconds, the board may have malfunctioned.

@ After finishing the test, pressing the TEST BUTTON or START BUTTON to return to

MENU mode.

[ e

ty seconds to compiete the test. If the TEST exceeds thirty




8-4 INPUT TEST

PANEL,

® By pressing each s

® To check CHUTE 1
insert a coin(s) in the s

@ To return to the MENT
the START BUTTON

When INPUT TE§T is selected, the
to waich the status of each switch and the value of each V. R. of th

monitor will show the following, allowing you

e CONTROL

On this screen, periodically check the status of each switch & V. R.

if the display on the right-hand side of the name of each

witch,
switch changes to Oljfrom OFF, the SW and the wiring connections are satisfactory,

- CHUTE 2 coin switches, open the COIN CHUTE DOOR and

fot.

J mode, press the TEST BUTTON or simultaneously press

-

PUS

e

& VIEW CHANGE BUTTON (VR),
‘\
INPUT TEST
CHUTEY! : OFF
CHUTE2 : OFF
SHIFT1 . OFF
SHIFT2 : OFF
SHIFT3 : OFF
SHIFT4 : OFF
VR : OFF
START : OFF
TESTSW : OFF
SERVICE : OFF
HANDLE : XXH
ACCEL » XXH
BRAKE * XXH
H TEST BUTTON TO EXIT

FIG, 8. 4 INPUT TEST

The appropriate values
HANDLE:  Under '
left
ACCEL. Under
BRAKE: Under

-(the pedal rele

of each V. R. are as follows:
2DH  +~— 7D~83H — Over D3H
(Centering position) right
30H — Over COH
30H — Over COH
ased)

(the pedal stepped)




8-5 SOUND TEST

Choosing SOUND TEST causes the following mode to appear on the screen. This allr]rws
the desired sound (BGM, announcement and sound effects) to be chosen and heard. En-
ables the SOUND BD, AMP BD and each speaker to be checked.

Press the SERVICE BUTTON or VIEW CHANGE BUTTON to bring the pointer " >[' to
the desired test item. Pressing the TEST BUTTON or START BUTTON allows the; se-
lected sound test to be performed. ‘

- D

SOUND TEST

Voice

Effect

B.GM :
> EXIT

SELECT BY SERVICE BUTTON
AND PUSH TEST BUTTON

" - | Y,

‘FIG. 8.5 SOUND TEST

@ Voice Voice of announcement & navigation.

@Effect  Sound effects during game.
@B.G.M Background music during game.

@EXIT Causes the menu mode to return on to the screen,




8-6 C.R. T. TEST

Choose C. R. T. TEST 1o cause the following screen (upper) for monitor adjustment to
appear.

PUSH START BUTTON TO CONTINUE
\ I N A A O O O

o

[

FIG.8.6a C.R.T, TBST

In the above screen as per FIG. 8.6 a, adjust the monitor to make sure that the crosshatch
lines do not go beyond the screen size and crosshatch distortion does not oceur,

Press the TEST button of START button to have the following color bar screen appear.
The C.R. T. TEST as shown in FIG. 8.6 b allows for monitor color checking. Each of the

R (red), G (green) and B (blue) and white is darkest at the left-hand end and becomes
brighter towards the rightthand end.

Press the TEST button or!START button to have the MENU retumn to the screen.

4 | ™
C.R.T TEST

PUSH|TEST BUTTON TO EXIT
\- J

FIG.8.6b C.R.T. TEST

—25—




8-7 COIN ASSIGNMENT

' The "COIN ASSIGNMENTS" mode permits you to set the start number of credits,
as well as the basic numbers of coins and credits. This mode expresses "how rhany

coins correspond to how many credits.”

4 )
COIN ASSIGNMENTS

COIN/CREDIT SETTING#17

COIN CHUTE # 1
3 COINS 1 CREDIT

COIN CHUTE # 2
3 COINS 1 CREDIT

MANUAL SETTING

> EXIT

SELECT BY SERVICE BUTTON
AND PUSH TEST BUTTON i
\. _/

FIG. 8. 7a COIN ASSIGNMENTS

@ COIN/CREDIT SETTING  "How many coins correspond to how many credits.”
In this machine, selection as per Table 8.2 is possible.

@ MANUAL SETTING Allows for finer settings.

SETTING CHANGE PROCEDURE

@ Press the SERVICE button or VIEW CHANGE button to move the arrow (> ) to the
desired setting change item,

(2 Press the TEST button or START button to make a setting change selection,

@ Move the arrow to EXIT and press TEST button or START button to return
MENU mode.




TABLE 8. 2 COIN/CREDIT SETTING {COIN CHUTE COMMON TYPE})

NAME OF SETTING | FUNCTIONING OF COIN CHUTE #1 - FUNCTIONING OF COIN CHUTE 42
SETTING #1 1 COIN 1 CREDIT 1 COIN ! CREDIT
SETTING #2 I COIN 1 CREDIT 1 COIN 2 CREDITS
SETTING #3 ! COIN 1 CREDIT I COIN 3 CREDITS
SETTING #4 1 COIN 1 CREDIT 1 COIN 4 CREDITS
SETTING #5 1 COIN 1 CREDIT 1 COIN 3 CREDITS
SETTING #6 1 CQOIN 2 CREDITS 1 COIN 2 CREDITS
SETTING #7 1 COIN 2 CREDITS 1 COIN 5 CREDITS
SETTING #8 1 COIN 3 CREDITS 1 COIN 3 CREDITS
SETTING #9 1 COIN 4 CREDITS 1 COIN 4 CREDITS
SETTING #10 I COIN 5 CREDITS I COIN 5 CREDITS
SETTING #11 1 CGIN 6 CREDITS -1 COIN 6 CREDITS
SETTING #12 2 COINS | CREDIT 2 COINS 1 CREDIT
SETTING #13 2 COINS 1 CREDIT I COIN 1 CREDIT
SETTING #14 2 COf[NS 1 CREDIT 1 COIN 2 CREDITS
SETTING #15 1 CO& ! CREDIT 1 COIN 1 CREDIT

2 COINS 3 CREDITS
SETTING #16 1 COIN 1 CREDIT 1 COIN 3 CREDITS
2 COINS 3 CREDITS
SETTING #17 3 COINS | CREDIT 3 COINS i CREDIT
SETTING #18 | 4 COINS 1 CREDIT 4 COINS 1 CREDIT
SETTING #19 I COIN 1 CREDIT 1 COIN 1 CREDIT
2 COINS 2 CREDITS 2 COINS 2 CREDITS
3 COINS 3 CREDITS 3 COINS 3 CREDITS
4 COINS 5 CREDITS 4 COINS 5 CREDITS
SETTING #20 I COmN 1 CREDIT ' COIN 5 CREDITS
2 COINS 2 CREDITS
3 COfNS 3 CREDITS
4 COINS 5 CREDITS
SETTING #21 3 COINS 1 CREDIT 1 COIN 2 CREDITS
5 COINS 2 CREDITS
SETTING #22 | 2 COINS 1 CREDIT 2 COINS ! CREDIT
4 COINS 2 CREDITS 4 COINS 2 CREDITS
5 COINS 3 CREDITS 5 COINS 3 CREDITS
SETTING #23 2 COINS 1 CREDIT 1 COINS 3 CREDITS
4 COINS 2 CREDITS
5 COINS 3 CREDITS
SETTING #24 1 COII‘V 1 CREDIT . 1 COIN 1 CREDIT
2 COIII‘IS 2 CREDITS 2 COINS 2 CREDITS
3 coms 3 CREDITS 3 COINS 3 CREDITS
4 COINS 4 CREDITS 4 COINS 4 CREDITS
5 COINS 6 CREDITS 5 COINS 6 CREDITS
SETTING #25 ! COIN I CREDIT 1 COIN 6 CREDITS
2 COINS 2 CREDITS
3 COINS 3 CREDITS
4 COINS 4 CREDITS
5 COINS 6 CREDITS
SETTING #26 FREE PLAY FREE PLAY
—27—




MANUAL SETTING

- | ‘ N
COIN ASSIGNMENTS
MANUAL SETTING

COIN TO CREDIT 3 COINS 1 CREDIT

BONUS ADDER NO BONUS ADDER

COIN CHUTE #1 MULTIPLIER 1 COIN COUNTS AS 1 COIN
COIN 1 2 3 4 5 8 7 8 9
CREDIT01/302/31 11/312/32 2132233

COIN CHUTE #2 MULTIPLIER 1 COIN COUNTS AS 1 COIN
COIN 1 2 3 4 5 6 7 8 9
CREDITO1/302/31 11/312/32 2132233

» EXIT

SELECT BY SERVICE BUTTON
AND PUSH TEST BUTTON

_ .

FIG. . 7b COIN ASSIGNMENTS

@ COIN TO CREDIT Determines COIN/CREDIT setting.
@ BONUS ADDER This sets how many COINS should be inserted to obtain
one SERVICE COIN,

@ COIN CHUTE #X MULTIPLIER  This sets how many tokens one COIN represents.

._'23_




TABLE 8. 3 MANUAL SETTING

COIN TO CREDIT

i
A

1 COIN 1 CREDIT
2 COINS 1 CREDIT
3 COINS 1 CREDIT
4 COINS 1 CREDIT
5 COINS 1 CREDIT
6 COINS 1 CREDIT
7 COINS 1 CREDIT
8 COINS 1 CREDIT
9 COINS 1 CREDIT

BONUS ADDER

NO BONUS ADDER

2 COINS GIVE

EXTRA COIN

3 COINS GIVE

EXTRA COIN

4 COINS GIVE

EXTRA COIN

COINS GIVE

EXTRA COIN

COINS GIVE

EXTRA COIN

COINS GIVE

EXTRA COIN

COINS GIVE

EXTRA COIN

OO M

—t | b ] b | b | ot [ b | el | e

COINS GIVE

EXTRA COIN

COIN CHUTE MULTIPLIER

COIN COUNTS AS

COIN

COIN COUNTS AS

COINS

COIN COUNTS AS

COINS

COIN COUNTS AS

COINS

COIN COUNTS AS

COINS

COIN COUNTS AS

COINS

COIN COUNTS AS

NV AE|WIN =

COINS

COIN COUNTS AS 8 COINS

-—l—l_ﬂ—lu—iﬂ-—l—-l

COIN COUNTS AS 9 COINS




8 - 10 DRIVE BD TEST

Choosing DRIVE BD TEST allows the strength of steering wheel reaction to be adjysted.

4 N

DRIVE BD TEST

STEERING FORCE : ****

PUSH TEST BUTTON TO EXIT

\ _/

FIG,. 8. 10a DRIVE BD TEST

The strength of steering wheel reaction can be adjusted in 8 steps by using the SERVICE
button or VIEW CHANGE button.

The steering wheel operates as per the designated setting. Press the TEST bu
START button to retum to the MENU mode. '

jton or




DIP SW SETTING TABLE

CAUTIONI
@® Make sure that DI
@ When changing DI

> SW Nos. 4~ 8 are set 1o OFF,
P SW sstting, ensure that the power is OFF.

The strength of steering wheel re

action can also be adjusted via on-DRIVE BD DIP SW setting,

‘The DRIVE BD is mounted on tihe ASSY ELEC. Referto 17-1 when changing the settings.
DIP SW SETTING
NOTE: The shaded portion refers to the setting at the time of shipment.
1 2 3 FUNCTION
coul FE | Light
ON- OFF OFF
OFF ON OFF
ON ON OFF
OFF OFF ON
ON OFF ON ,
ON ON ON Heavy
DIP SW 1 oE ST 2

Adjusts steering whee

reaction strength in
clockwise direction.

Adjusts steering whee!
reaction strength in the
counterclockwise direction.

FiG. 8. 10b SUB-ELEC UNIT

DRIVE BD ERROR DISPLAY

When malfunctioniné
DRIVE BD TEST is
SEG display on the D

Also, when a POWER

occurs in the DRIVE BD, testing will not be performed even if

elected. In this case, the error No. will be displayed by the 7-
IVE BD,

~-ON CHECK ERROR occurs, the 7-SEG. display data repeat-

edly flashes. First check the handle mecha's V. R., the motor, clutch, ete.

—33—




8-11 BOOKKEEPING

Selecting the BOOKKEEPING in the menu mode displays the bookkeeping data up to the
present on the following 2 pages.

Press the TEST button again to proceed to the next page.

(" ™

COIN CHUTE#1 YT 11L)

COIN CHUTE#2 ITT I L]

TOTAL COINS rAEEERE

COIN CREDITS YT113]

SERVICE CREDITS ERARRER

TOTAL CREDITS f!iii..

NUMBER OF GAMES ETYTY Y]
' |

TOTAL TIME XXXD XXH XXM XXS |

GAME PLAY TIME XXH XXM XXS 5

AVERAGE GAME TIME XXM XXS
LONGEST GAME TIME XXM XXS
SHORTEST GAME TIME XXM XXS

TIME HISTOGRAM

OM 0S - OM29S ... XXXXXXXX
OM30S - OM59S ... XXXXXXXX
1M 0S - 1M28S ... XXXXXXXX
1M30S - 1M59S ... XXXXXXXX
2M 0S - 2M29S ... XXXXXXXX
2M30S - 2M59S ... XXXXXXXX
3M 0S - 3M29S ... XXXXXXXX
3M30S - 3M59S ... XXXXXXXX
4M 0S - 4M295 ... XXXXXXXX
4M30S - 4M59S .. XXXXXXXX
5M 0S - 5M29S ... XXXXXXXX
5M30S - 5MBES ... XXXXXXXX
BM 0S - 6M29S ... XXXXXXXX
6M30S - 6M5AS ... XXXXXXXX
7M 0S - 7M29S ... XXXXXXXX
7M30S - 7M59S ... XXXXXXXX
8M 0S - 8M29S ... XXXXXXXX
OM30S - 9M59S ... XXXXXXXX :
10M 0S e XXXXXXKX [

PUSH TEST BUTTON TO CONTINUE

M T R T L D R T T B B DL R

N

FIG. 8, 11a BOOKKEEPING

@ COIN CHUTER % : Number of coins put in. As seen from the front of the cabinet, the right-
hand side is #1 and the left- hand side is #2.

@ TOTAL COINS: Total number of activations of coin chutes

@ COIN CREDITS: Number of credits registered by inserting coins

@ SERVICE CRED!TS: Credits registered by the SERVICE button

@ TOTAL CREDITS: Total number of credits (COIN CREDITS +SERVICE CREDITS)

@ TOTAL TIME: The total energized time.

® TIME HISTOGRAM: By - playtime play frequency.




\.

DESERT COURSE

TOTAL PLAY GAMES .. XXXXX GAME
GOALS ... XXXXXX GOAL
TIME .. XX HXXMXXS
FASTEST GOAL TIME ... XXMXXS
AVERAGE PLAY TIME .. XXM XX 8§
FOHES; COURSE
TOTAL PLAY GAMES ... XXXXX GAME
GOALS ... XXXXXX GOAL
TME .. XX HXXMXXS
FASTEST GOAL TIME ... XXM XX 8
AVERAGE PLAY TIME .. XXMXXS
MOUNT%\IN COURSE
TOTAL PLAY GAMES ... XXXXX GAME
' GOALS ... XXXXXX GOAL
. TME . XXHXXMXXS
FASTEST GOAL TIME .., XX M XX 8
AVERAGE PLAY TIME ... XX M XX 8
CHAMPIONSHIP
TOTAL PLAY GAMES .. XXXXX GAME

GOALS ... XXXXXX GOAL
TIME .. XX HXX MXXS
FASTEST GOAL TIME .., XXM XX s
XXMXXS

AVERAGE PLAY TIME .

PUSH TEST BUTTON TO EXIT

FIG, 8. 11b BOOKKEEPING

The steering wheel operates as per the designated setting, Press the TEST button or
START button to returfi to the MENU mode,




8-12 BACKUP DATA CLEAR

Clears the contents of BOOKKEEPING, When clearing, bring " > " to "YES (CLEAR)"
and press the TEST button, When the data has been cleared, "COMPLETED" will be
displayed. Bring "> " to "NO (CANCEL)" and press the TEST button or START bufton
to return to the menu mode.

Also, note that the game setting contents are not affected by BACKUP DATA CLEAR

operation.
BACKUP DATA CLEAR
YES (CLEAR)
> NO (CANCEL)
SELECT BY SERVICE BUTTON
AND PUSH TEST BUTTON
\. - )

FIG. 8. 12 BACKUP DATA CLEAR




9. CONTROL PANEL (HANDLE MECHA)

-In the TEST mode, if the Steering
wheel V. R. value variations are not
within the allowable range, an adjust-
ment of the V. R, installation |position
or replacement of the V. R, is|needed.
Also, apply grease to the steering
wheel mechanism's shaft and sliding
portions once every 3 months
When carrying out the abo {ework,

unscrew the 4 truss screws and remove
the front cabi's Front Lid Upper. At
this time, ensure that the cooling fan's
wiring connectors, which gre con-
nected to the Lid, are not damaged.

8-1 REPLACING AND ADJUSTING
THE HANDLE's (STEERING B e rors
WHEEL's) V. R. are connected)

The right-hand V. R. of the HANDLE MECHA is for the GAME BD, and the left-hand
one, for the DRIVE BD. Check the V. R. value in the TEST mode. The appropriate V. R.
value for each V, R. is as follows:

When the steering wheel is Left Centering right
turned to or positioned at: position
V.R.forthe GAMEBD.: Under2DH <+ 7DH~83H — Over D3H
V.R.forthe DRIVEBD.: Under2DH <« 7DH~83H — Over D3H

Msthod of V. R. replacement

Toreplace the V., R,, after taking off the connector from the V. R. to be replaced, take out the
2 screws which secure the VR BRACKET, and remove the V., R. together with the bracket
and gear. After the replacement, check the V. R. value variations in the test mode.

SCREW(2)
MiX12, w/flat & spring washers

SCREW(2)
M4 X8, w/flat & spring washers

220—5373 or 220 5484

V. R, for the GAME BD.
GEAR HOLDER FIG.9.2 220-5373 or 220-5484

—37—




Method of V. R. adjustment

® Loosen the 2 screws which secure the V. R. BRACKET, move the V. R. BRACKET
and detach the gears,

@ Adjust the V. R. so that it is consistent with the value near the centering position.

® Cause the gears to be engaged and secure the V. R, BRACKET. At this time, make
sure that an appropriate backlash is obtained.

@ If the V. R. value is not appropriate when the steering wheel is at the centering position,
loosen the 2 screws which secure the V. R. gear, turn the gear holder to make a fine
adjustment so that the V. R, value is within the allowable range.

® Check the V. R. value variations by turning the handle,

9-2 GREASING

Grease the gears and bearings once every 3 months as a standard.

FIG.9.3

St
SE3%64L




10. ACCELERATOR & BR

1041

In the test mode, if the |

AKE

ACCEL. &

BRAKE V. R, value is not

R. installation position, or
ment of V. R. is needed.

allowable range, an adjusr]nent of V.

the MECHA's shafts and sjiding por-

tions once every 3 months.

When performing the above work,

take off the 4 truss screws a
the front cabi's front ld.

ADJUSTMENT AND REPL
MENT OF VOLUME

The ACCEL. & BRAKE
can be accessed by removin
lid. The ACCEL. V. R. is ¢
hand side and the BRAKE
the right-hand side of the M
priate value of each V. R. i

within the

a replace-
Iso, grease

d remove

ACE-

/ TRUSS SCREW (4
black, M4X30

MECHA
g the front
on the left-
V.R.ison
IECHA. Check the V. R. value in the test mode. The appro-
5 as follows:

FIG. 10. 1

When released: When stepped on:
ACCEL.: Under 30H g Over COH
BRAKE: Under 30H -~ Over COH
Note: "ACCEL. " refers to the ACCELERATOR.

Method of V. R. replacement

To replace the V. R., after taking off the connector from the V. R. to be replaced, take out

the 2 screws which secure
bracket and gear. After th
mode.

¥, R

the VR BRACKET, and remove the V., R, together with the
¢ replacement, check the V. R, value variations in the test

ADJUST GE.

SCRE¥ (2)
M4 X8,using spring
washer

220-5373 or 220-548

SCREW(2)

M4 X8, using flat & spring washe




Method of V. R, adjustment

(D Loosen the 2 screws which secure the V. R, BRACKET and move the V. R. BRACKET
to disengage the gears, :

(@ Cause the V. R. value to match with the value obtained when the pedal is released.

(3 Cause the gears to be engaged and secure the V. R. BRACKET. At this time, b¢ sure to
obtain an appropriate backlash,

(@ Step on the pedal and check the V. R. value variation. If the value is not wilhin the
appropriate range, loosen the 2 screws which secure the ADJUST GEAR.

10-2 GREASING
Grease the gears and bearings once every 3 months as a standard.

11. 4 SPEED SHIFTER

In the test mode, if the shift lever input is found to be irregular, replace the|switch.
Also, grease the MECHA's shafts or sliding portions once every 3 months aq a stan-
dard. When performing the work, remove the shift lever unit.

When performing the above work, remove the shift lever unit.

11-1 REMOVING THE SHIFTER

D Take off the 4 tamperproof screws
and remove the design plate,

@ Take out the 4 hexagon bolts and
pull the shift lever unit upward, At
this time, pay careful attention so as
not to cause damage to the wiring.

@ Disconnect the 2 connectors to al-
low the unit to be removed.

HEXAGON BOLT {4)
M8X 40, w/spring washer, -
using flat washer




11-2 REPLACEMENT OF SWITCH

Method of replacement

(D Disconnect the wiring q:onnector of the SW to be replaced.

(@) Take off the 2 screws which secure the SW, and replace the SW.

p—

’ —

| Ry

q“ i’
| Sy 4
= /l/

e

- )
12X 12, usl at Qi o
& spring washers ‘ RE) .
' ( o MICRO SW
. N

509-5636

11-3 GREASING

Grease the following specified points once every 3 months as a standard.

The portion, where the
Derurin Bearing and the
shaft come into contact
with each other.

FIG. 11.3

—41—




13-2 ADJUSTING THE HITACHI PROJECTOR

There are 2 types of HITACHI PROJECTORs. As shown below, Control Panel|layouts
are different from each other. The lower layout allows static convergence adjusfment to
be made merely via remote control operation.

CHITACHI PROJECTOR CONTROL PANEL

@ ® POWER BUTTON (this does not function)

Dﬂ&) = Y
d CONVERGENCE ADJUSTMENT SW

CAUTION! Do not touch the right-hand side switch,

CONVERGENCE ADJUSTMENT SW
CAUTIONI Do not touch the left-hand side switch,

] | [
[DYNAM)C STATIC V H CONTRAST l V. HOLD

CONVERGENCE POSIION BRIGHT.
D v.HOLD (2) BRIGHT
(3) CONTRAST (@) H. POSITION
(&) V. POSITION

STATIC CONVERGENCE ADJUSTMENT

CAUTION! Do not touch the Dynamic Convergence Adjustment SW. Dynamnjic
Convergence adjustment work is quite troublesome and the visual effect is expected
to be negligible. As such, no explanation is given in this manual. Should the SW be
pressed by mistake or otherwise, turn the power off and turn it back on again.

(D Press the Static Convergence Adjustment SW which is on
CROSS PATTERN the Control Panel to cause the cross pattern to appear. '

® Use the remote control to make static adjustment.

Remote control [ 23, [ 5]......Causes the red horizontal lind to match
with the green horizontal line., ’

- - Remote control {41, [6].....Causes the red vertical line{to match

with the green vertical line,

Remote control 8], {11]...... Causes the blue horizontal ling to match
with the green horizontal line.

Remote control  [10], {12]......Causes the blue vertical line|to match
with the green verticat line.

@ Press the Static Convergence SW.
' —44—




REMOTE CONTROL

: If the Convergence adjustment is'incorrect, a red or blue

m line may appear to move when a Remote Control Nu-
Y siot meral Key is pressed after the cross pattern appears, If
AVO=FAXA b - the line is superimposed on the green cross pattern the

CTOss pattcm becomes white.

((ss-r][ Bs1[{8s¢ )}
EREEICE)

{(es 5 1] 85 5 ] [rvime )}

In the case of the lower Control Panel's Projector in the previous page, remote control
operation allows to cause ;, cross pattern to appear. Have the cross pattern appear in the
following procedure and shift for the Static Convergence adjustment mode.

© &5 (© ¥ (o .

B

LT P T ¢WE_ LY L
_ AV-‘-‘I-?{'{I-' . Ay:uuv"; @
f {47 Miswsx]lys0ur) (= x[[ vz )

“JJ/"“\

7Le [Rers fffesrs2))
5

Make sure that the slide portion of the Remote Control is positioned as per @ above.
Press BS1. '

Position the slide portion of the Remote Control to &) in the above Figure.

@
@
®
@ Press VIDEO 1.
®
®

(222 Jwmasn] Jamar )

Position the Remote Control's slide portion to the above &) .

Press " + " to have the cross pattern appear,

Perform Static Converg'ence adjustment in accordance with Procedure @ in the pre-

ceding page. J
@ Position the Remote Control's slide portion to 3 in the above Figure and push "OFF" 5 times

to retumn to the normal mode.




13-3 MITSUBISHI PROJECTOR

[MITSUBISHI PROJECTOR CONTROL PANEL

- POFER BUTTON

0000000000 EQ

CONVERGENCE ADJUSTMENT SW
D v, pos % H. POS R-GAIN @) G-GAIN &) BIGAIN
(6) CONT BRI B v-w QOuw

AOR-H L I(mearltg adgustments in horizontal directions
ADB-H'L red or blue) are made.

STATIC CONVERGENCE ADJUSTMENT

@ TesT Test mode on/off key
B rm R/B shift key
Convergence Adjustment S¥ @ q Left shift key
® > Right shift key
R ' ® Lower shift key

—’—— @ A Upper shift key

POWER Power button

For the Convergence adjustment mode, press the test mode on/off key @,

Ensure that "R" is displayed on the screen.

CECNC)

Make adjustment so as to cause the red cross pattern to match with the green cross -
pattern by using Left Shift key @4), Right shift key @ Lower shift key (© and Upper
shift key @

@ By using R/B shift key (3, cause the red adjustment "R" to shift to blue adjustment *B"
and make sure that "B" is displayed on the screen.

©

In the same manner as in @ above, cause the blue cross pattern to match with the green cross
pattern,

@ After making adjustment, press the test mode onfoff key @2 to cancel the Convergence adjust-
ment mode.




| STATIC CONVERGENCE ADJUSTMENT WITH REMOTE CONTROL |
F

CAUTION!I '

e Although the remote control buttons other than the following do not
function during conve#gence adjustment even if they are pressed,
do not press them during the adjustment work.

e When operating the rgmote control, direct it on to the PTV screen.

BEFORE USING THE REMOTE CONTROL: First make sure that the main SW on the
Projector’s control panel is ON (the LED adjacent to the main SW is lit).

@ Forthe Convergence Adjustment mode, press the test button (FIG. 1 * 5 below). En-
sure that "R" is displayed on the screen.

@ Make adjustment so as to cause the red cross pattern to match with the green cross
pattern. When the red cross matches the green cross, the green cross turns yellow or
white (FIG. 2 * 3 * 4 below).

Use remote control buttons shown below to move the red cross as follows:

(

Button & ......... to the left,
(@ vereen. to the right,
@ .ovvoveree Upward,
1D Downward.

(3 Use Remote Control button ® to shift "R" to "B." Make sure that "B" is displayed on
the screen. Each time Button (® is pressed, red and blue adjustments are shifted.

@ In the same manner as i @ above, cause the blue cross to match with the green cross.
When the blue cross matches with the green cross, the green cross turns white,

® After adjustment is made, press the test button (FIG. 1 * 5 below) to cancel the Con-
vergence Adjustment mode.

Note: When 2 minutes or more elapses in the Convergence mode screen without taking any
action, the on-screen adjustment mode will disappear.

of

Gl
|

T3OF
Q%o
c

1-5

fox!

2.3.4




14. REPLACING THE FLUORESCENT LAMP

Remove the BILLBOARD HOLDER and pull the BILLBOARD upwards to agcess the
fluorescent lamp.

2 TRUSS HEAD SCREW (3)
M4 %8, black

RESCENT LAMP 32

FIG, 14

15. PERIODIC CHECK

The items listed below require periodic check and maintenance to retain the|per-
formance of this machine and to ensure safe business operation.

Item . Interval Referenge
CONTROL PANEL | Check lamp, Monthly 8
Check VOLUME VALUE. Monthly 6, 8
Check ADJUST GEAR engagement. Trimonthly 9-1
Greasing of GEAR and bearing, Trimonthly §5-2
ACCEL. & BRAKE | Check VOLUME VALUE. Monthly 6, 8
Check ADJUST GEAR engagement, Trimonthly [ 10-1
Greasing of GEAR and bearing. Trimonthly 10-2
4 SPEED SHIFTER | Check SW. Monthly 6, 8
Greasing of bearing, Trimonthly 11-3
Check RUBBER STOFPPERs. Semi-yearly
FRONT CABI Check COIN SW, Monthly 8
Cleaning of COIN SELECTOR, Trimonthly 12
PROJECTOR Check adjustments. ' Monthly 6, 8,13
Cleaning of screen. Weekly 13-]
GAME BD MEMORY TEST. Monthly 8
Check settings. Monthly 8




16. TROUBLESHOOTING

In case a problem occurs, first check wiring connector connections.

PROBLEMS CAUSE . _ COUNTERMEASURES
When the main SW is | The power is not ON; T Firmly insert the plug inio the outlet.

turned ON, the machine

ie not activated. Incotrect power sourcefvollage, Make sure that the power supply/voltage are
correct.
The CIRCUTI PROTECTOR functioned due to] Remove the cause of overload to reset the circuit
momentary Overcurent, protector.
PTV screen is black- Power supply unit fuse blown off due to First remove the cause of overcurrent, then replace
ened and the fluores- jnstantaneous overcusrent. the fuse.
cent lamp does not . . 514-5036-10000
light up. FUSE 6.4 X 30 10000mA 125V
PTV screen is 81l blue. | Defective connections in between each board, {Jvlglr(de sure of corect connections in between each
. : 0
The color of image on | Connector connectiohs are Check to see if connector connections of RGB and
YV screen is defective. SYNC are correct,
. | incorrect. I
(- Incorrect monitor adjustment, Make appropriate adjustments (see Sec. 13).
PTV screen has a color | Affected by the periphery, such as other Make convergence adjustments (see Sec. 13).
deviation. machines, focation building's steel frames, etc.
Change installation direction/ position. Move the
other machines which causes the problem.
No image is projected | Connector connectiop is incorrect, Check connector connection inside the coin chute
on the PTV screen, door. (see Sec. 6). .
Sour is not emitted, Sound volume adjustment is not correct. Adjust the SWITCH UNIT's sound adjustment
volume {control) (see Sec, 8).
Malfunctioning of sound BD and memory. Perform SOUND TEST(see Sec. 8).
Control panel and pedal| V. R. position deviated, or V. R. malfunction- } Adjust or replace the V, R. (see Sec. 9 & 10).
not operable ing.
satisfactorily. AdBiust the engagement of ADJUST
) ADJUST GEAR's engagement is not correct, GEAR (see Sec, 9 & 10,
SHIFT LEVER doesn't | Switch matfunctioning, Replace the Switch (see Sec. 11),
operate satisfactorily.
Steering Wheel - | POWER ON CHECK not First turn the power off and then tum it back on
a-cac;_itgn strength is performed correctly. again. Complete the POWER ON CHECK.
insufficient.
V. R, position deviated, or V. R. malfunction- | Adjust or replace the V. R.
ing ‘(see Sec. 9).
Reaction mecha's seqular change. Change DRIVE BD DIP SW setting
T (see Sec. 8 & 17).
Fluorescent lamp Fluorescent lamp nesds Replace the fluorescent lamp (see Sec. 14).
doesn't fight up, replacement.
No connector connegtion is made, Check connector connection, {see Sec, 6.
@: CIRCUIT FROTECTOR,

Functions due to the activation of pimetal .
To restore the function, wait for
approximately one minute or longer until
the bimetal cools off.

. —49—




17. GAME BOARD

17-1 REMOVING THE BOARD

To replace the IC BD (such as Game BD, Drive BD, etc.), or to change DJIP SW
settings, take out the IC BD by using the following procedure:

Turn the MAIN SW off.
Unlock and take off the 2 screws to remove the trunk lid.

To remove the BUMPER, take off the 2 screws, one each on both sides and unfasten the 2
snap fasteners, one each on both sides from the inside of the rear cabi.

Disconnect all of the wiring connectors from the shield case in which the game BD and
}/O BD are incorporated.

Pull out the base (on which the shield case is mounted) by taking off the 2 screwsl
Take off the 3 screws and remove the case lid by causing it to slide,
Unlock and take off the 2 screws to remove the rear cabi's service door.

Disconnect all of the wiring connectors from the SUBELEC unit,

@O0 ® Ve

SUBELEC unit can be pulled out of the rear cabi by taking off the 2 screws which secure
the SUBELEC unit base.

TRUSS HEAD SCREW (2),M4x20, chromium plated,
REW (2) M5X w/sprin

using flat washer h ing fiat h
f‘/7m er,using tiat washer SCREW (2) M5X30,
|

SHIELD CASE w/spring washer,

using flat washer

SCREW (3)
M4 X8, w/flat & spring washers

BUMPER
: ' TRUSS HEAD SCREW (2)
TRUSS HEAD SCREW (2),M4%20, M4X30, black

chromium plated,using flat washer




spring washers

8
M3 356, using flat &

17-2 COMPOSITION OF GAME BOARD

(9

‘/JLREW )
M3X75, using flat &

spring washers

No. PART No. BESCRIPTION

1 837-10848-91 MODEL2 A-CRX CPU BD COM
837-10848-01-91 MODELZ2 A-CRX CPU BD COM
837-10849-01 MODEL2 A-CRX VIDEO BD COM
837-10849-02 MODEL2 A-CRX VIDEQ BD COM

3 834-11254 ROM BD RALLY 50

4 117-5273 DUMMY BRKT CRX

17-3 INPUT AND OUTPUT RELATIONS

SEGA RALLY CHAMPIONSHIF

STEERING WHEEL, ACCELERATOR,
BRAKE, VR BUTTON, START BUTTON,
TEST BUTTON, SERVICE BUTTON,
& COIN METER

!

o

STEERING WHEEL, MOTOR, CLUTCH

|

833-11253 838-11173
GAME BD RALLY 50 - DRIVE BD RALLY
(W/O COMM BD)
8390582 | pom
vemUFFERp [~ 0 PROJECTOR
37-11285 L B38-0542-01
o, %g%%mww AUDIO MiX BD
838-11480 838-10018 [~ ACTIVE SERVQ SPEAKERX 2
SUE R YIBRATION AMPBDSERVO | THEETERX 2
VIBRATION SPEAKER




18. DESIGN RELATED PARTS




No. PART No. DESCRIPTION
.1 | 421-8680 STICKER SIDETV R
2 | 421-8679 STICKER SIDE TV L
3 | 421-8758 STICKER SIDE TV LOWER
4 | RAL-2103-A STICKER LINE L
5 | RAL-2102-C] STICKER CAR NUMBER L ¢
6 | RAL-2103-B STICKER LINEL SIDE  *#
7 | 421-8759 STICKER VISOR v
— 8 | 422-0500-01 |} PLAY INSTR RAL ENG
~ 0 | RAL-2102-B STICKER LINE R SIDE
10 { RAL-2105-A STICKER SEGA LOGO ~
11 | RAL-2102-A STICKER LINER 7
12 ] RAL-2102-C STICKER CAR NUMBERR
13 | RAL-0561 BILLBOARD
_14 | RAL-2104-A STICKER NUMBER PLATE
-15 | RAL-2105-B STICKER TRUNK LOWER ¥

o
-




19. COMMUNICATION PLAY
19-1 OUTLINE OF COMMUNICATIONS (LINKAGE) FUNCTION

By adding COMMUNICATIONS BOARDs used exclusively forthe SEGARAILY C.S,,
communications for 2P ~4P are possible.

There are two different communications kits available as follows. Purchasejthem as
required.

@ Kitlwhich allows for communication between two units . (LIST-K687)
@ Kit for adding one more unit (LIST-K687-01)
‘When linked, each machine has an ID number and the one with the ID number "1" will be

the master unit and the others, slave units.
The ID numbers are to be set as per each unit's TEST MODE ( hereinafter descrited).

19-2 INSTALLATION PRECAUTIONS

When linking a number of machines, be sure to supply sufficient power for the
corresponding number of machines. The per unit standard voltage/amperage is
100 ~120V/10A and 200~ 240V/5A.

Install the machines by referring to the following illustrations, Since the length of the

communications cable's protection tube is 1.4 meters, the distances in between the fnachines
will be approximately 0.3 meters.

l 1 APPROXIMATELY 0.3 m

e VN s WIS S—
. . - i P g

L ¢ i}j FECEi i Lt e /l

3 qvj:]
. 1]

i I
| —— i
! i
FIG. 19.2




19-3 ASSEMBLING THE IC BOARD

Install the COMMUNICATIONS BOARD in the following procedure:

Take out the SHIELD CASE and BASE by referring to 17-1 REMOVING THE
BOARD, OWNER'S MAR‘TU AL,

Take out the 3 screws and remove CASE LID by sliding it.
Take off 10 screws and remove the GAME BD from the SHIELD CASE.

®ee ©

Take off 9 screws M3 x 75 and BOARD CARRIERs and remove the ROM BD and
DUMMY BD (FIG. 19.3a).

SCREW (9}
M3X75, using flat &

g 8 A spring washers
M3X35, using flat & ,
(- . spring washers

VIDEQ BD__—

@ Install sequentiatly in order of COMMUNICATION BD and ROM BD, then secure with
SCREWSs, BOARD CARRIERs and "L" LOCKs. (FIG. 19.3b)

FIG, 19. 3b
—55—




(® Take out the ROMs positioned as shown in FIG, 19, 3¢ and change them with the corre-
sponding ROMs which come with the kit, At this time, pay careful attention so a$ not to
damage the BD, and also be very careful of the direction in which the ROM is posirioned.
Reinsert Jumper Pins JP3 ~JP7 to Position 2-3 from 1-2 as shown.

| R itk e [t il R PR "ll_
I . [T LT 1o
2 N m—— AN G
Ic 23 1€ 19 ™ e w1 ic 7 T3 25:9 B
D o MPR-17747 | P EPR-17766 | :
te 22 Ic 1A ™ 1€ 18 T30 L IC 38
D D "PMeR-17745 | Depr-17764 || 12 g EPR-17768
e 21 Ic 17 ) 5 0T la T 1c 3t
DMPR-17751 | PMPR-17749 D MPR-17745 S I8 d 1D uPR-17755
3T c 1% C 5 eE vl 1€ 32
DMPR-17750 | D MPR~17748 D MPR-17744 | P ala D ypr-17780
ic 27 1c 28 : : 15 1€ 113 IS 38
D Dwpr-11753 1" IR EPR-1776 1l MPR-1 7758
tC 2% 16 24 EEEEY T4 e 12 37
D D1pR-17752 | , D DEPR-17760 ~]
Dn Wwem °
Esesss S o
__________________________________________ ‘-:.-L—-_-----—----..__-. i2
Q! Vo P : o)
N el ntetu e tuiaieat et ekttt P —
BEFORE ROM CHANGE
O eI U p
’6, ' ' bk [ 1l -~ ' : : : O
-------------------- - 8\ il - FE TR R
A ve— TR 1
tc 23 fc 1% e 11 X 2::1‘ N
> )] MPR-17747 v
te 22 1€ 18 1€ 10 u IC 3p
D D D 4PR=17746 R % DepR-17763
1€ 24 e 17 IC & 'I_ T Ic 3
DMPR-17751 | P MPR-17749 D MPR~17745 & [N & [PMPR-17754
¢ 25 T3 ¢ = ot BT
DMPR-17750 | P MPR~17748 D MPR-17744 ala D ypr-17751
e 27 je 258 15 Ic 3%
D D MPR-17753 D MPR-17754
It 28 1€ 24 14 %7
D D MPR-17752 D
[C] [3] sZor
N 14
lo v T DA N S P of
e Thintdetetinieh et aivistuinints 4 mmmnee- ihdaiulioiate. Ngiutvh Wl o Wnielohduthdeuieiehiniatniia i —

UMPER PIN position changes

AFTER ROM CHANGE
FIG. 19. 3¢

(@ Putthe GAME BD in the SHIELD CASE and secure with screws.

Reinstall the SHIELD CASE in the cabinet by reversing the procedure used when removing
it. .




@ Insert the OPTICAL FIBER CONNECTORs as shown in FIG. 19,3d below.

FIG. 19. 3d




18-4 CONNECTING THE COMMUNICATION CABLES

The PROTECT TUBE is used to link plural machine units and the communication cables
are caused to pass through the PROTECT TUBE. Depending on the number of machine
units to be linked, connect the communication cables (optic fiber cables) in the manner
shown in Figures 19. 4d.

The JOINT BOX CABI (to which the PROTECT TUBE is to be attached) has 2 holes, one
each on both sides. Attach the RUBBER GROMMET ( 4 26) to each exterior holg of the
end cabinets to which the PROTECT TUBE is not to be attached.

2y

Attach CONNECTOR 22 to the both ends of FLLEX TUBE and assemble the PROTECT
TUBE., First, disassemble CONNECTOR 22 (FIG. 19, 4a),

performed and therefore, be very careful of this point.

Install the holder and then the "INSERT" for both ends of the flex tube by tuming them asin
bolts and nuis (FIG. 19. 4b).

Tighten the plastic nut to the connector, At this time, pass the optic fiber through the flex

@ First, pass the plastic nut through the flex tube. Otherwise, the following work can not be
tube ahcad of time so as to allow the following work to be performed easily (FIG. 19. 4¢).

Install the PROTECT TUBE into the JOINT BOX CABI hole, Insert the connector jnto the
joint box cabi hole, put the seal washer through and fasten the metal nut (FIG. 19. 4k).

PLASTIC NUT
- INSERT

— HOLDER

FIG. 19. 42 DISASSEMBLING CONNECTOR 22 ©  FIG, 19. 4b FIG. 19. 4¢

—58—




Py 61 "OId

(NOVID) YO LDINNDD [O31) HOLDINNGD
e ——h
TTVO WAL 1140
| NI db MNIT dg
¥ HYO £8vD ZHYo I HYD £uvd FASL A 1 HYD

| P MEs <] >0 . o] X [ b X
i JexL <XL <Xl XL -
i.n.T.qe ifg-Tpa iﬂlmﬁ“ xi Aﬂ..}ﬂ. . i

R4 133104d 173104d 3d d
_ e 38 38Nt 1331044 L L5104 3801 1331084

ANIT d2
24D Y

b

Jant LEI0HdS




SEAL WASHER

OINT BOX CABI

FIG, 19, 4e

@ Take off the 2 screws from the connector bracket to remove the connector cover.

At this time, take out the connector bracket and make sure that the cabinet side optic fiber

cables are connected,

Connect the communication cables. Depending on the machines to be linked, commun

tion cable connections vary (FIG. 19, 4d). Secure the JOINT BOX CABI together v
CONNECTOR BRACKET by using the 2 screws (FIG. 19, 4f).

QPTIC FIBER CAB

FIG. 19, 4f




19-5 SETTING COMMUNICATION PLAY AND GAME CONTENTS

Tum the power on and press the test switch to enter the test mode. Selecting the GAME
ASSIGNMENTS causes the following screen to be displayed and allows settings such as
game difficulty, etc., to bejmade, Make sure that each seat enters the test mode and settings
for communication play are made.

- ~N

GAME ASSINMENTS
ADVERTISE SOUND : ON

COUNTRY : EXPORT
(v CABINET TYPE : DELUXE
‘ LINK TYPE : CAR 1
GAME DIFFICULTY : NORMAL
GAME MODE : NORMAL
> EXIT

SELECT BY SERVICE BUTTON
AND RUSH TEST BUTTON

\_ | Y,

" FIG.19.5

@ ADVERTISE SOUND Advertising sound during sta-ndby. Sound is produced with
"ON," and no sound with "OFF."

@ COUNTRY Message language (select USA for the U. S. A., and EXPORT for
other countries.

® CABINET TYPE Setting of cabinet. Set to "DELUXE" for this machine.

® LINK TYPE For communication (interactive) play, set the leftmost (facing
the monitor screen) seat to "CAR 1," and the rest of the seats to
"CAR 254" as applicable. Among the settings by the "CAR
1" seat, DIFFICULTY and GAME MODE directly apply to the
seats. When machines are not interactively used (for
communication), set all machines to "NOT LINK."

. @ GAME DIFFICULTY The game difficulty is classified into 4 different categories, 1. e,
EASY, NFRMAL, HARD and HARDEST.

® GAME MODE Selection of laps. The following are the by-race laps:
NORMAL, SHORT, LONG and LONGEST.




SETTING CHANGE PROCEDURE

Press the SERVICE BUTTON or VIEW CHANGE BUTTON to move the arrpw (>)
to the desired item.

@ Choose the desired setting change item by using the TEST BUTTON or START
BUTTON.

(@) To return to the MENU mode, move the arrow to EXIT and press the TEST BUTTON
or START BUTTON,

In the case of communication play, the game difficulty and the number of laps|are set
by the "CARI1" cabinet. The setting changes made by the "CAR1" cabinet apply to all
the cabinets. Even if the setting is changed by the CAR2~4 machines, the setting will
not be effective for the game.

Exiting from the test mode causes the unit to perform the network [check
automatically.
If the test results are satisfactory, approximately 30 seconds after all the machines
entered the network check, the machines will be ready for starting the game. If, after
an elapse of time exceeding one minute, the network check is not completed and the
machine does not become ready for starting the game, turn all machines’ power off and
check optic fiber connections, etc.

During this time, all of the linked units will not allow the game to be played in pormal
status. Therefore, be sure not to enter the test mode if any one of the units is in play. -
On the other hand, if even one unit is in the mode, make sure that other machines are

not in play.




19-6 ASSEMBLING THE NUMBER PLATES

(D) Secure the number plate|to the roll bar with plate holders (FIG. 19. 6).

Attach an applicable m.ujnber to the number plate by using STICKER No.1~ 4,
(No. 421-8781) in the mpanner so that the linked machines (starting from the left, fac-
ing the monitor) are numbered in the sequential order of 1, 2, 3, 4.

CAP NUT(BLACK) (4)
M4

FIG. 19.6




20. PARTS LIST

(1) TOP ASSY SEGA RALLY CHAMPIONSHIP 50

(0-1/2)

SELTEN F£

[

— =
Details of PART D

=8
B
g
m%—ﬁ'-
] |
| |




(1) TOP ASSY SEGA RALLY

ITEM NO,

lDOO-QG'JO'I-hCDNM

408
409
410

411
412

413
414

PART NO,

RAL-0500
RAL-1000
RAL-2000
DYN-0004-01
DYN-0001
RAL-0001
DYN-0003
421-7907~
422-0500-01
421-5800-249
421-6594-91
421-7020
421-6709
421-7987
421-8408
421-7988-91
421-8479-01
SCM-4275
SGM-4276

RCR-0012
BVG-0026
000-P00525-W

030-000840-5B
030-000830-58
068-852216-0B
000-T00408-0C
000-T00420-0B
FAS-300007

600-6445-63

601-6604-70
420-6150-01
SGM-2675
220-5381
SGM-4111
540-0007-01
540-0009-01
220-5373
220-5484

514-5036-10000

200-5297
200-5298

601-6605-04
509-5636 -

421-6690~

CHAMP | ONSHIP 50 ‘ (D-2/2)

DESCRIPTION | NOTR
ASSY PTV '

ASSY FRONT CABINET

ASSY REAR CABINET

DENCMI PLATE ENG

JOINT BRACKET R

JOINT BRACKET L

CONNECTOR COVER

DENOMI SH ~

PLAY INSTR SH RAL ENG

ORIGINAL SBAL SEGA RALLY CHAMPIONSHIP
STICKER CERTIFICATE

STICKBR CAUTION FORK

STICKER SERVICE INSTR ENG

STICKER ELEC SPEC OTHERS
STICKER ELEC SPEC FOR TAIWAN TAIWAN
STICKER SERIAL NUMBER

STICKER INSTR SUNLIGHT ENG

POLYETHLENE COVER 950X 1000x1000

AIR CAP COVER 1400x1100x 1100

SHIPPING BRKT
SHIPPING BRKT
M SCR PH W/FS M5x 25

HEX BLT W/S BLK M8x40
HEX BLT W/S BLK M8%30
FLT WSHR BLK 8.5-22X1.6
M SCR TH CRM M4x8

M SCR TH BLK M4x20

HBX BLT CRM W/FS M8 X 40

WIRE HARN CONNECT TUBE

CARTON BOX 70

OWNERS MANUAL SEGA RALLY C.S. 50 ENG
POLYETHYLENE BAG 240370

KEY MASTER FOR 220-5380

KBY BAG '

WRENCH FOR TAMP PRF SCR DUAL TYPE M6
WRENCH FOR TAMP PRF SCR DUAL TYPE M8
VOL CONT B-5K OHM

YOL CONT B-5K OHM

FUSE 6. 4¢ %30 10000mA 125V

REMOTB CONTROLLER H

REMOTE CONTROLLER M

CARTON BOX 600 460X 170

SW MICRO TYPE S55-5GL2T

STICKER ~ V




(@) ASSY PTV (RAL-0500)

-

|

ITEM NO,

R O f= SO DO

101

201
202

204
206

1y
PART NO, DESCRIPTICN
DYN-0501 PANBI, MOUNT BRKT L
DYN-0502 PANEL MOUNT BRKT R
RAL-0560 ASSY BILLBOARD
BZT-0600 ASSY FRONT PANEL
MGL-1150 ASSY MASK
RAL-0501 MASK HOLDER

200-5315-RAL

000-T00520-0B
000-F00414
000-T00525-0C
000-P00516-W
068-552016-0B

ASSY PRGJECTION DISPLAY RAL

M SCR TH BLK M5 20

M SCR PH M4x14

M SCR TH CRM M5 25

M SCR PH W/FS M5X 16
FLT WSHR BLK 5.5-20Xx1.6




@ ASSY BILLBOARD (RAL-0560)

For EARTH

- N

ITEM NO. PART NO. DESCRIPTION NOTR
| 1 RAL-0561 BILLBOARD
2 RAL-0562 BILLBOARD BOX
3 RAL-0563 BILLBOARD HOLDER
4 421-7501-18 STICKER FL32W
5 UP-1018 AIR VENT
101 280-5009 CORD CLAMP ¢ 21 -01 alse acceptable,
102 390-5538-32BX ASSY FL32W BX W/CONN HIGH
201 000-T00408-0C M SCR TH CRM M4 X8
202 000-P00416-¥ M SCR PH W/FS M4X 16
203 000-T00408-0B M SCR TH BLK M4x8
204 050-F00400 PFLG NUT M4 For earth
301 600-6445-46 WIRE HARN BILLBOARD iy




(®) ASSY FRONT PANEL (EZT-0600)

U

ITEM NO.

OO =3 O QN b OO D s

101

201
202
203
204

PART NO,

BZT-0601
BZT-0602
EZT-0603
EZT-0604
BZT-0805
DP-1148X
117-0062
117-5098

220-5380

068-552016
050-F00500
011-T00312
000-T00430-0C

DESCRIPTION

ERONT PANEL

SERVICE DOOR

SIDE BRKT

BRKT UPPER

BRKT LOWER

LKG TNG

PLATE LOCK RETAINER
TNG RETAINER PLATE

MAG LOCK MASTER W/0 KBY
FLT WSHR 5.5-20X 1.6
FLG NUT M5

TAP SCR TH 3%12
M SCR TH CRM M4x30

@

NOT!

()8




(B) ASSY MASK (MGL-1150)
!
L LAL?
RN B S AR Lwwcan (Y

ITEM NO,
1
2
3

201
202

PART NO,

MGL-1102
MGL-1151
MGL-1152

012-F00408-0B
000-F00410

DBSCRIPTION

TV MASK
SLIT PLATE

MASK SIDE HOLDER

TAP SCR FH BLK 4%38

M SCR FH M4Xx10

S5 11




@ ASSY FRONT CABINET (RAL-1000) 0-1/2)

|




'(6) ASSY FRONT CABINET

ITBM NO. PART NO.
1 RAL-1001
2 DYN-1020
3 RAL-1007
4 DYN-1023
5 DYN-1050
6 EZT-1080
-7 RAL-1100
S8 o RAL-1200
9 DYN-1300
Yo+ RAL-4000
201 030-000650-~SB
202 000-T00420-0B
203 030-000830-SB
204 032-000530
205 000-T00630-0B
206 060-F00800-0B
207 068-652016-0B
208 SLC-0006
209 008-B00830-0B
210 068-441616-0B
211 068-552016
212 000-T00430-0B
213 060-F00600-0B
214 000-T00412-0B

(RAL-1000) (D-2/2)
DBSCRIPTION | NOTE
ASSY SUB CABI FRONT
STEP BOARD
VISOR ¢

VISOR HOLD PLATE
ASSY PIBBR CONNECTOR
AC UNIT

ASSY COINCHUTE TOWER
ASSY CONTROL PANEL
ASSY ACCEL & BRAXE
ASSY PWR SPLY

HBX BLT W/S BLK M6 x 50
M SCR TH BLK M4x20

HEX BLT W/S BLK M8x% 30
WING BLT M5 30

M SCR TH BLK M6>30

FLT WSHR BLK M8

FLT WSHR BLK 6,5-20X1,6
FLAT WASHER 8, 4-25x2

‘TMP PRF SCR BH BLK M8x 30

FLT WSHR BLK 4, 4-16X1,6
FLT WSHR 5, 5-20X1.6

M SCR TH BLK M4 30

FLT WSHR BLK M6

M SCR TH BLK M4x12




®-1/2)

(T) ASSY SUB CABI FRONT (RAL-1001)




(?) ASSY SUB CABI FRONT {
ITEM NOC. PART NO,
1 RAL-1002
2 RAL-1003
3 RAL-1004
4 RAL{1005
b DYN?IOOG
3] DYN-1G07
7 DYN-1008
8 DYN-1009
g9 DYN-1010
10 DYN-1011
11 RAL~1006
12 DYN-1024
13 HN-1042X
14 BVG-2064
15 601-5699X
16 ARC-1006
17 117-5181
18 RAL-2205
101 601-6224
o= 260-0011-02
103 280-5009
104 601-0460
201 $00-T00525~-0B
202 _ 000-P00525-W
204 000-T00420-0B
205 000-PO0312-VW
200 079-000008
207 000-T00430-0B
208 050-H01600
209 060-F00600
210 011-T03512
211 011-F00310
212 030-000625-5B
213 030-000830-SB
214 060-F00800-0B
215 050-F00400
216 030-000630-5C
217 000-T00420-0C
218 000-T00430-0C
3061 600-6363-13
302 §00-6363-16
303 600~6363-17
304 600-6363-61
306 600-6419-33
308 600-6445-17
309 600-6445-48
310 600-6445-69
311 600-6445-70
312 600-6445~71
313 600-6445-72

1

RAL-1001)

DESCRIPTION

WOODEN FRONT CABINET
FRONT LID UPPER
BRONT LID

FRONT LID LOWER
FRONT EDGE GUARD
STEP GUARD

SIDE SUPPORT BRKT
VISOR BRKT

OPT FIBER GUIDE
JOINT SUPPORT PLATE
TWIN AIR VENT

FOOT REST

FAN BRKT

AIR VENT WHITE

LBG ADJUSTER BOLT M16x<T5
LEG BRACKET

PLATE

AIR VENT

CASTER 75

AXTAL FLOW FAN AC100V 50-60Hz
CORD CLAMP ¢21

PLASTIC TIE BELT 100MM

M-SCR TH BLK M5X 25

M SCR PH W/FS M5X25
MSCR TH BLK M4X20

M SCR PH W/FS M3x 12

SCR NAIL THH STNLS 15X 16

M SCR TH BLK M4x30

HBX NUT M16

FLT WSHR M6

TAP SCR TH 3.5X 12

TAP SCR FH 3% 10

HEX BLT ¥/S BLK M6X25

HBX BLT W/S BLK M8 30

FLT WSHR BLK M8

FLG NUT M4

HBX BLT W/S CRM M6x30

M SCR TH CRM MAX 20

M SCR TH CRM M4 X 30

WIRE HARN FRONT CABI BXT 2
WIRE HARN FRONT CABI EXT 5
WIRE HARN FRONT CABI EXT 6
WIRE HARN AC FAN A

WIRE HARN SPEAKER F

WIRE HARN EXT HANDLE F
WIRE HARN BXT AC F

WIRE HARN EARTH FRONT CABI
WIRE HARN EARTH FRONT CABI 2
WIRE HARN BXT AC FAN €
WIRE HARN AC FAN C

- —73—

i

0-2/2)

NOTE

-01 also acceptable,




ASSY FIBER CONNECTOR (DYN-1050)

{B i
RILIR! —— =]
& -
ITEM NG, PART NO. DESCRIPTION
1 DYN-1051 OPT CONNECTOR BRKT
2 421-7515 STICKER FIBBR CABLE TX/RX
101 211-5479 ' CONN OPT JOINT
201 000-P00312-W M SCR PH W/PS M3x12

N




(® AC UNIT (EZT-1080)'
@ (
o |
.\’",@ %

B

&

=
— ,
(103)(09) (o) |
ITEM NO. " PART NO. ?ESCRIPTIDN ' NOTE
1 DYN-1081X AC UNIT BRKT
2 ) 421-8202 STICKER BARTH MARK
3 421-6592 . STICKER ON-DFR
4 421-7468-01 STICKER C.P. W/PIC
101 280-0417 TERMINAL BINDING POST BLACK
102 509-5453-H-B SW ROCKER J8 H-B (MATSUSHITA)
103 280-5134-6N34 ~ BUSHING STRAIN RELIEF 6N34 TAIWAN
280-5134-6N4 _ BUSHING STRAIN RBLIEF 6N4 OTHERS
104 600-5843-25 CA & PLUG ASSY 15A W/-F- L=2.5M TAIWAN
600-5007 CABLE & PLUG ASSY W/BARTH OTHERS
105 512-5033-15000 CIRCUIT PROTRCTER 15000mA AC100~120V ARBA
512-5033-8000 - CIRCUIT PROTECTOR 8000mA (NRF-8A) AC220~240V ARBA
106 117-5225 TERMINAL PLATE 3P 20A
107 601-0460 PLASTIC TIE BRLT 100MM
108 280-5009 CORD CLAMP #21 -01 also acceptable,
109 209-0032 CONN CLOSBD BND LARGE TYPE
201 (00-P00412-§ M SCR PH W/S M4x 12
301 600-6363-83 WIRE HARN BARTH AC UNIT
302 600-6419-01 WIRE HARN AC CABLE § C.P.
303 600-6419-02 WIRE HARN AC SW
304 600-6419-03 WIRE HARN AC UNIT
v 211-0167 TERM LUG BND ID 5




ASSY COINCHUTE TOWER. (RAL-1100) B-1/2)

M

102

i
SECTIN C-C

[=:2
SECTION B-B




ASSY COINCHUTE TOWER (RAL-1100)

ITEM NO.

o GO -3 O 1 b WLH

11
12

101

102
103

104

105
106
107
108

201
202
204
206

301
302
303

304
305

PART NC.

RAL-1150
DYN-1101
DYN-1105
DYN-1106
DYN-1103
DYN-1104
GLC-0502
SLC-0119

DP-1167
HN-1050

109-0045-91

421-6591-01
421-7501-02

220-5231~
220-5334
220-5046-91
220-5380

220-5412
220-5217-01
280-5009
310-5029-F20
601-0460
601-5525-157

000~P00306-W
000-P00412-W

010-P00408-F -

050-F00400

600-6445-61-91
600-6363-54-91;
600-6363-72
600-6363-92
600-6363-86
600-6363-91

220-5412-01

DESCRIPTION

SW UNIT

COINCHUTE TOWER
CHUTE PLATE DOUBLE
CHUTE PLATE MARS
CASH BOX DOOR

‘CASH BOX

COIN METER PLATE
COIN METER LID

NOT USED

TNG LKG

SPACER RING

NOT USED

KEY HOLDER

NOT USED

STICKER COIN METER
STICKER 6.3V 0. 154
NOT USED

ASSY COIN CHUTE DOOR~

. SINGLE MINI DOOR FRAME MARS

MAGNETIC LOCK W/KBYS
MAG LOCK MASTER W/O KEY
NOT USED

MAG CNTR W/CONN

MAG CNTR 6DIG DC 12V
CORD CLAMP ¢21
SUMITUBE F F20MM
PLASTIC TIE BELT 100MM

BUSH 1.2t

M SCR PH W/FS M3X6

M SCR PH W/FS M4Xx12
S-TITE SCR PH W/F M4 X8
FLG NUT M4

WIRR HARN COIN CHUTE BXT 1
WIRE HARN COIN CHUTE BXT 2
WIRE HARN COIN SW

WIRE HARN MARS

WIRE HARN EARTH COIN CHUTE
WIRE HARN COIN CHUTE EXT 3

MAG CNTR W/CONN BLACK

(0-2/2)

NOTE

OTHERS
FOR MARS

FOR MARS
OTHERS
FOR MARS
OTHERS
FOR MARS
OTHERS
POR MARS

DTHERS
FOR MARS

OTHERS
FOR MARS

OTHERS
FOR MARS
OTHERS
FOR MARS

94

OTHERS
FOR MARS

OTHERS




@ sw uNIT (RAL-1150)

& &

©
©
Y
3

/

% '
W ITEM NO. PART NO, DESCRIPTION ‘ NOTE
1 DYN-1151 SW BRACKET
2 421-8753 ‘ STICKER SW UNIT RAL
101 220-5179 VOL CONT B-5K OHM
102 009-5028 , SW PB 1M
108 601-0042 KNOB 22mm
104 310-5028~-F20 SUMITUBE F F20MM ¢4
105 601-0460 PLASTIC TIE BELT 100MM
301 600;6445-67 _ WIRE HARN SOUND VOL
302 600-6363-71 WIRE HARN SW UNIT

—75—




(©-1/2)

WI2K00Z INHIOL

C 7

@ ASSY CONTROL PANEL [(RAL-1200)




@ ASSY CONTROL PANEL (RAL-1200)

ITEM NO, PART NO. DESCRIPTION
1 RAL-1201 STEERING EMBLEM
R ——— UL CONTROL PANEL COVER
- e 2y me raeay SEBEREN =B Bl
4 DYN-1204 CONTROL PANBL BRKT -
5 DYN-1205 CONTROL PANEL BASE
g el HANDLE-E8E L AR
-~ DYN-1215 " DESIGN PL TACO MTR
-8 DYN-1216 DESIGN PL OIL PRESS MTR
9 DYN-1217 DBSING PL OIL TEMP MTR
=10 DYN-1218 DESIGN PL WATER TEMP MTR
i1 DYN-1220 ASSY TWEBTER L
12 DYN-1230 ASSY TWEETER R
13 610-0366 ASSY HANDLE MECHA W/2CL
~=14 RAL-1280 ASSY START BUTTON
15 OUT-2026 SPACER
16 RAL-1203 MECHA BRKT L
17 RAL-1204 MECHA BRKT R
101 130-5096 SPEAKER BOX SERVC
102 601-0460 PLASTIC TIE BELT 100MM
103 280-~5009 CORD CLAMP ¢ 21
104 - 280-0425 CORD CLAMP ¢ 10
201 060-H00800 HEX NUT M8
202 060~500800 SPR WSHR M8
203 060-F00800 FLT WSHR M8
204 000-P00408-W M SCR PH W/FS M4x8§
205 000-T00408-0B M SCR TH BLK M4 X8
206 000-P00512-W M SCR PH W/FS M5x12
207 008-T00508-0C TMP PRF SCR TH CRM M5x8
208 000-P00412-W M SCR PH W/FS Méx12
209 030-000620-S HEX BLT W/S M6 <20
301 600-6419-34 WIRE HARN SPEAKER
304 WIRE HARN VR SW

600-6363-68

()]

NOTE

~01 also

-2/2)

cceptable,




@3 AsSY THWEETER L (DYN-1220)

ITBM NO. PART NO. DESCRIPTION
1 DYN-1203 ( TWEETER NET
2 DYN-1206 ' - TWEETER BRKT L
101 130-5112 TWRETER 8 OHM 2% ¢35
162 310-5065 : INSULATOR SHEET
201 000—P00310-0é M SCR PH BLK M3 10
202 060-F00300-0B FLT WSHR BLK M3
203 060-500300-08 SPR WSHR BLK M3




@D AssY TWEETER R (DYN-1230)

ITEM NO, PART NO. DESCRIPTION
1 DYN-1203 TWBBTER NET
2 DYN-1207 TWBBTER BRKT R
101 130-5112 TWRETER 8 OUM 2W &35
102 310-5055 INSULATOR SHEET
201 000-P00310-0B M SCR PH BLK M3X 10
202 060-F00300-0B FLT WSHR BLK M3
203 060-500300-0B SPR WSHR BLK M3




@5 AsSY START BUTTON (RAL-1280)

103 ~ \@:)

. 102
L/
f— &
D
ITEM NO. PART NO. DESCRIPTION NOTB
1 RAL-1281 START SW BRKT
2 171-64788 ! PC BD LIGHTING SWx5
102 212-5205-12 CONN JST M 12P RTA
L aDllii) G R N s o o
e $90-556+R W

—83—




(-1/2)

ASSY ACCEL & BRAKE (DYN-1300)




@0 ASEENERNSTTTIRE TN T

ITEM NO. PART NO.
1 DYN-1301
2 BVG-1402
DYN-1306
3 BVG-1403
DYN-1307 -
4 BVG-1404
5 BYG-1405
6 BVG-1406
T BYG-1407
8 BVG-1408
g DYN-1302
10 BVG-1410
11 BVG-1411
12 DYN-1303
13 BVG-1413
14 BVG-1414
15 BVG-1415
16 BVG-1416
17 BVG-1417
18 GLC-2122
19 RDM-1210
101 220-5373
' 220-5484
162 601-6005
103 601-5943
104 310-5029-F20
105 601-0460
106 280-5009
201 000-P00408-W
202 000-P00408-S§
203 000-P00416-0B
204 008-T00408-0B
205 050-H00600
206 060-F00800-0B
207 060-501200-0B
208 060-500800
209 060-500400-08
210 065-E00600
211 028-A00308-P
212 068-652016
213 DYN-1304
214 DYN-1305
301 600-6178-54

302 600-6178-113

{

DBSCRIPTION

PEDAL BASE
ACCEL PEDAL
ACCEL PEDAL AL
BRAKE PEDAL
BRAKE PEDAL AL
PEDAL COVER
SWING ARM A
SWING ARM B
PUSH ROD

PUSH PLATE
RUBBER DUMPER
PUSH ROD PIN
LINK ROD
TORSION SPRING ACCEL
TORSION SPRING B
RUBBER STOPPER
PEDAL SHAFT
SWING ARM STOPPER
SPACER

GEAR PLATE

VR BRACKET

YOL CONT B-5K OHM

VOL CONT B-5K OHM
ADJUST GEAR

GEAR 20 #15

SUMITUBE F F20MM )
PLASTIC TIE BELT 100MM
CORD CLAMP @21

M SCR PH W/FS MAX8

M SCR PH W/S M4x38

M SCR PH BLK M4X 16

TMP PRE SCR TH BLK M4x8
HBX NUT M6

FLT WSHR BLK M8

- SPR WSHR BLK M12

SPR WSHR M6
SPR WSHR BLK M4

B RING 6MM

SET SCR HEX SKT CUP P M3x8
FLT WSHR 6,5-20X1.6

FLT WSHR BLK 4.4-12X1,6
FLT WSHR 12, 2-22X0.5

WIRE HARN ACCEL & BRAKE
WIRE HARN BARTH ACCEL & BRAKE

(D-2/2)

NOTE

Use either one

Use either one

Use either one

$4

-01 also acceptable.




@D ASSY REAR CABINET (RAL-2000)

)

ITEM NO,

)

#
2
3

2m
202
203
204

PART NO,

RAL-2100
RAL-2200
RAL-2300

000-P0G530-S
060-F00500
030~-000850-SB

068-352216-0B

DESCRIPTION

ASSY REAR CABI UPPER
ASSY REAR CABI LOWER
ASSY SHIBLD CASB

M SCR PH W/S M5x 30

FLT WSHR M5

HEX BLT W/S BLX M8%50
FLT WSHR BLK 8,5-22x1, 6

NOT

N MO H WG




ASSY REAR CABI UPPER (RAL-2100)

For ADIUSTMENT
= /% \\
!

'abjizx.czs

DO

Go

(0-1/2)

Details of PART B

Details of PART A




ASSY REAR CABI UPPER (RAL-2100)

ITBM NO. PART MO, DESCRIPTION
1 RAL-2101 ASSY SUB CABI REAR U
2 RAL-2102 REAR FENDER R RAL
8- RAL-2103 REAR FENDER L RAL
4 RAL-2104 BUMPER RAL
5 RAL-2105 TRUNK LID RAL
6 RAL-2108 SHIFT PLATR
= RAL-2130 ASSY SBAT
8 OUT-0019 ROLL BAR PILLOW
g DYN-2114 CLAMP BASE
10 DYN-2117 ROLL BAR
11 DYN-2119 HOOK BRKT
P U Y S 17 A
13 UCQ-1015 ADJUST PLATR
14 UCQ-1016 ADJUST BRACKET
15 TH-1015 LOCKING TONGUE
18 250-5256 ADJUST SCREW
17 DYN-2124 RUBBER HOLD PLATE L
18 DYN-2125 RUBBER HOLD PLATE R
101 250-5011 SUPBR CLAMP (TAKIGEN C-137)
102 220-5380 MAG LOCK MASTER W/0 KEY
201 000-P00408-W M SCR PH W/FS M4x8
202 000-P00412-W M SCR PH W/FS MAX 12
203 000-P00520-W M SCR PH W/FS M5x 20
204 000-F00408 M SCR PH M4x8
205 000-T06412-0C M SCR TH CRM M4 x 12
206 000-T00420-0C M SCR TH CRM Md X 20
207 008-T00512-0C TMP PRR SCR TH CRM M5x 12
208 030-000840-SB HBX BLT W/S BLK M8x 40
209 050-H01000 HEX NUT M10
210 060-F01000 FLT WSHR M10
211 060-F00800-0B FLT WSHR BLK M8
212 060-501000 SPR WSHR Mip
213 068-441616-0C FLT WSHR CRM 4.4-16x 1.6
214 068-852216-0B PLT WSHR BLK 8,5-22% 1.8
215 OUT-2026

SPACER

{D-2/2)

NOTH




(-1/2)

ASSY SUB CABI REAR U| (RAL-2101)




ASSY SUB CABI REAR U (RAL-2101)

ITEM NG, PART NO. DBSCRIPTION
1 DYN-2105 WOODEN CABI REAR U
2 DYN-2106 BASE BRKT
3 DYN-2107 HOLD PLATE M8
4 DYN-2108 CORNER BDGE
5 DYN~2109 NUT BRKT
6 DYN-2110 LOWER JOINT BRKT
7 DYN-2111X BACK FRAME
8 DYN-2112 SIDE PILLAR L
g DYN-2113 SIDE PILLAR R
10 DYN-2115 NUT PLATE M8
11 DYN-2120 SEAT BRKT HOLDER
12 DYN-2121 NUT PLATE 2-M8
13 DYN-2122 CORNER EDGE SIDE
14 DYN-2123 LOWER JOINT BRKT FRONT
15 BIT-2105 REAR LID
16 Up-1018 AIR VENT
17 HN-1042X% FAN BRKT
o il iy e PO R
260-0048 FAN MOTOR DC24V
102 209-0023 CONN CLOSED END
103 601-0460 PLASTIC TIE BELT 100MM
104 280-5009 CORD CLAMP ¢21
105 280-0419 HARNESS LUG
106 280-5008 CORD CLAMP @15
201 000-P0O0416-W M SCR PH W/FS M4 X 16
202 000-T00420-0B M SCR TH BLK M4x20
203 000-P00330-W M SCR PH W/FS M3x30 .
204 000-POO508-W M SCR PH W/FS M5x 8
205 000-P00520-W M SCR PH W/PS M5%20
206 011-T00312 TAP SCR TH 8x12
207 030-000840-5B HEX BLT W/S BLK M8Xx 40
208 031-000525-0B CRG BLT BLK M5x25
209 050-F00500 FLG NUT M5
210 060-F00800-0B FLT WSHR BLK M8
211 079-000008 SCR NAIL THH STNLS 1. 5% 186
212 000-PO0516-W M SCR PH W/FS M5 x 16
213 011-F00310 TAP SCR FH 3xX 10
214 050-F00400 FLG NUT M4
215 011-103512 TAP SCR TH 8.5x12
216 000-T004156-0B M SCR TH BLK Mdx 16
301 600-6363-63 WIRE HARN DC FAN A
302 600-6363-51 WIRE HARN REAR CABI U BXT 1
303 600-6363-90 WIRE HARN RBAR CABI U BXT 3
304 600-6445-24 WIRE HARN EARTH RBAR CABI U
305 600-6445-57 WIRE HARN EXT VIB SPEAKER
306 600-6445-88

WIRE HARN EARTH REAR CABI U2

{

NOTE

SMALL TYRE

-01 also

b-2/2)

agceptable.




@ ASSY SEAT (RAL—213_0) B (D-1/2)

i
SLIDE RATL ASSEMBLY DETAILS




@0 ASSY SEAT (RAL-2130) ©-2/2)

ITEM NO. PART NO. DRSCRIPTION NOTH
[ T e e T S
=g RAL-2132 LOWER SBAT VS
Ty RAL-2131 SBAT BACK COVER
4 DYN-2134 SEAT FRAMB
5 RAL-2133 SBAT RAIL BASE VS
6 BZT-2133 PROTECT RUBBER
7 0UT-2026 SPACER
8 RAL-2134 SPEAKER COVER F
9 RAL-2135 SPEAKER COVER R
101 601-7642 SLIDB RAIL L 180
102 B01-7643 SLIDE RAIL R 180
3 130-5132 VIBRATION SPEAKER
104 601-0460 PLASTIC TIE BELT 100MM
105 280-5249 TIE BELT HOLDER ABM 25-A
106 280-0425 CORD CLAMP ¢ 10
201 000-T00412-0B M SCR TH BLK M4x 12
202 030-000845-5 HEX BLT W/S M8 45
203 030-000850-SB HEX BLT W/S BLK M8 50
204 050-H00800-0B HEX NUT BLK M8
205 060-F00800-0B FLT WSHR BLK M8
206 060-500800-0B SPR WSHR BLK M8
207 068-441616-0B FLT WSHR BLK 4.4-16X 1, 6
208 060-F00400 - PLT WSHR Md
209 060-500400 SPR WSHR M4
210 050-H00400 HEX NUT M4
211 010-P00306-P S-TITE SCR PH W/F M3x 6
212 068-552016 FLT WSHR 5.5-20% 1. 6
301 600-6445-58 WIRE HARN SBAT VIB SPBAKER
302 600-6445-66 " WIRE HARN EARTH SEAT




@) ASSY 4SPEED SHIFTER

D208\ AN

03) ()&

(RAL-2150)

K
AN
Oy

hDY

©-1/2)

Yy
D N




@) ASSY 4SPEED SHIFTER BAlaglSlSS

ITEM NO.

301
302

PART NO.

RAL-2151
RAL-2152
RAL-2153
RAL-2154
RAL-2155
RAL-2156

- RAL-2157

RAL-2158
RAL-2159
RAL-2160
RAL-2161
RAL-2162
RAL-2163
RAL-2164
RAL-2165
RAL-2166
RAL-2167
RAL-2168
RAL-2169
RAL-2170
RAL-2171
RAL-2172
RAL-2173
RAL-2174
RAL-2175

509-5636
100-5188
100-5193
280-5257
280-5251-
601-0460

000-P00408-W
000-P00514-W
000-F00408
000-P00212
050-000600
060-F00200
060-500200

600-6445-45
600-6445-65

DESCRIPTION

SHIET KNOB

REAR BASE

FRONT BASE

SHAFT CASE A

SHAFT CASE B

SLIDE PLATE BASE
RUBBER CASE

RUBBER CASE LID
ROLLER SUPPORT PLATE
SW CAM

PLT WSHR 8. 1-14x1.2
SIDE SUPPORT PLATE
SLIDE PLATE COVER
JOINT BAR

STOPPER BAR

COLLAR ¢ 10
COLLAR 6.2
COLLAR &8
CENTERING BLOCK
SPACER PLATE
STOPPER RUBBER
SLIDE PLATE

RUBBER RING ¢ 28
RUBBER BLOCK 45
RUBBER BLOCK 65

SW MICRO TYPB SS-5GL2T
DERURIN ROLLER ¢ 26H8. 35
GROMMET ¢ 11

TAT BASE TA1S8

SELF MOUNT TIB 2.5
PLASTIC TIE BELT 100MM

M SCR PH W/FS M4x8

M SCR PH W/FS M5x 14

M SCR FH M4x8
M SCR PH M2x12
U NUT M6

FLT WSHR M2

SPR WSHR M2

WIRE HARN SHIFT MECHA
WIRE HARN BARTH SHIFT MECHA

0-2/2

NOTB




@ED ASSY REAR CAB! LOWER (RAL-2200)

A N
[ o © © '
o o A I. [
®
| o o % ® ©0 , ®
M : :
. -\] 1
ITEM NO. PART NO. DESCRIPTION NOTE
1 RAL-2201 ASSY SUB CABI REAR L
9 RAL-4100 - ASSY BLEC
3 600-6275-0504 ASSY FIBER CABLE ¢5 0500CM
201 082-000530 WING BLT M5X 30
202 068-552016 PLT WSHR 5.5-20% 1.6




(0-1/3)

@) ASSY SUB CABI REAR L (RAL-2201)




@3 ASSY SUB CABI REAR |

ITBM NO.

0 CO 1 O It i €O D bt

216
301

309

PART NO,

RAL-2202
RAL-2203
DYN-2204
DYN-22056
DYN-2206
DYN-2207
DYN-2208
DYN-2115
RAL-2204
ARC-1006
HN-1042X
RAL-2205
DP-1148X
117-0062
117-5098
117-5191
601-5699X

130-5097
209-0023
601-0460
220-5380
260-0011-02
601-6224
280-0419
280-5009

000-P00312-W
000-P00516-W
000-T00416-0C
000-T00420-0C
000-T00430-0C
011-P00310
011-To0312
030-000630-5B
030-000840-S
050-101600
060-F00800
079-000008
068-8H2216
011-F00310
050-F00400
030-000630-5C

600-6363-22
600-6363-23
600-6363-24
600-6363-26
600-6363-28
600-6363-30
600-6363-32
600-6363-62

. (RAL-2201)

- DBSCRIPTION

WOODEN CABI REAR L
SERVICE DOOR
CORNER MAT

CORNER PROTECTOR

-JOINT BRKT LOWER

STOPPER BRKT
SPBAKER BRKT

NUT PLATE M8

AIR VENT

LEG BRACKET

FAN BRKT

AIR VENT

LKG TNG

PLATE LOCK RETAINER
TNG RETAINER PLATE
PLATE

LEG ADJUSTER BOLT Mi6X 75

SPEAKER BOX SUPER WOOFER
CONN CLOSED BND

PLASTIC TIE BELT 100MM

MAG LOCK MASTER W/0 KBY
AXTAL FLOW FAN AC100V 50-60Hz
CASTBR 75

HARNESS LUG.

CORD CLAMP ¢21

M SCR PH W/FS M3x 12
M SCR PH W/FS M5X 16
M SCR TH CRM M4 x 16

M SCR TH CRM M4 x 20

M SCR TH CRM M4 x30
TAP SCR PH 3x10

TAP SCR TH 3x12

HEX BLT %/S BLK M6x30
HEX BLT W/S M8x 40
HEX NUT Mig

FLT WSHR M6

SCR NAIL THH STNLS 1.5%16
FLT WSHR 8.5-22x 1,6
TAP SCR FH 3x 10

FLG NUT M4

HBX BLT W/S CRM M6x30

WIRE HARN RBAR CABI L EXT 5

WIRE HARN REAR CABI L BXT 6

WIRE HARN REAR CABI L BXT 7

WIRE HARN REAR CABI L EXT 9

WIRE HARN REAR CABI L EXT 11
WIRE HARN REAR CABI L EXT 13
WIRE HARN REAR CABI L BXT 15
WIRE HARN AC FAN B

0-2/3)

NOTB

SMALL TYPB

-01 also acceptable.




Qi) ASSY SUB CABI| REAR L (RAL-2201)

ITEM NO,

310
311
313
315
316
317
318

PART NO,

600-6363-87
600-6419-32
600-6445-16
600-6445-49
600-6445-55
600~-6445-64
600-6445-35

DBSCRIPTION

WIRE HARN EARTH REAR CABI L
WIRE HARN EXT SPBAKER R

WIRE HARN EXT HANDLE R

WIRE HARN EXT AC R

WIRB HARN REAR EXT 24V DC PAN
WIRE HARN EARTH RBAR CABI L2
WIRE HARN REAR EXT SOUND

- —98—

(D1

NOTE

r3/3)




@d Assy

(3

SHIELD CASE (RAL-2300)

ITEM NO.

O i OO BN e

101
102
103
104
105

201
202
203
204
205
206

301
302
303
304
305
306

B

PART NO.

RAL-2301
RAL-2302
RAL-2303
833-11253
839-0744

601-0460
280-5009
260-0055
209-0023
280-0425

010-P00308-F
000-P00330-W
000-P00408-W
000-PO0A16-H
011-F00810
010-P00310-F

600-6445-36 .
600-6445-87 |
600-6445-38
600-6445-39
600-6445-43
600-6445-52

4% =T 1

DESCRIPTION
WOODEN BASE R

: SHIBLD CASE MAIN R

SHIELD CASE LID R

" GAME BD RALLY 50 (#/0 COMM BD)
- FILTER BD A-CRX RALLY

PLASTIC TIB BELT 100MM
CORD CLAMP ¢21
FAN MOTOR DC5V
CONN CLOSED END

. CORD CRAMP ¢ 10

S-TITE SCR PH W/F M3x8
M SCR PH W/FS M3 30
M SCR PH W/ES M4x38

M SCR PH W/FS M4X 16

TAP SCR FH 3% 10

- §-TITE SCR PH W/F M3x10

WIRE HARN SHIELD CASE SOUND
WIRE HARN SHIELD CASE MIDI
WIRE HARN SHIELD CASE CRX MIDI
WIRE HARN SHIELD CASE RGB

- WIRE HARN SHIELD CASE ETC

WIRE HARN SHIBLD CASE DC PWR

NOTE

-01 also acceptable,

SMALL TYPE




@-1/2)

@9 ASSY PWR SPLY (RAL-4000)

—100~—




@5 ASSY PWR SPLY (RAL-4
ITEM NO, PART NO.
1 RAL-4001
2 839-0582
3 838-10801-02
101 5605288
102 450-5090
450-5091
450-5092
103 270-56026
104 501-0460
105 280-5009
166 280-0419
107 270-5009
108 270-5052-04 .
201 000-P0O0516-W
202 011-F00310
203 011-P00325
204 011-To0312
205 011-T03516
206 068-552016
301 600-6419-04
302 600-6413-05
303 600-6419-06
304 600-6419-08
305 600-6419-09
306 600-6445-47

1000)

(D-2/2)
DESCRIPTION NOTE
WOODEN BASE FRONT
VPM BURFER BD
CONN BD B (FUSE 104)
PWR XFMR 90-240V 1163VA SHIELD
MAGNET CONTACT SC-03 AC110V 1A  TAIWAN
MAGNET CONTACT SC-03 AC240Y 1A  AC240V AREA
MAGNET CONTACT $C-03 AC220V 1A AC220V AREA

NOISE FILTER 20A

PLASTIC TIB BBLT 100MM

CORD CLAMP ¢21

HARNESS LUG

LINE FILTER

LINE FILTER D. (ASTEL 0445-806402)

M SCR PH W/FS M5Xx 18
TAP SCR FHif 3x180
TAP SCR PH 3X25
TAP SCR TH 3x12
TAP SCR TH 3.5X16
FLT WSHR 5,5-20% 1,6

WIRE HARN PWR SPLY AC IN
WIRE HARN N, FILTER

WIRE HARN XFMR IN

WIRE HARN XFMR & CONN BD
WIRE HARN BUFFER BD

WIRE HARN PWR SPLY

-01 also acceptable,

—101—




0-1/2)

@O ASSY ELEC (RAL-4100)

~—102—




€9 ASSY ELEC (RAL-410
ITEM NG, PART NO.

1 RAL-4101

2 RAL-4102

3 538-11173

4 ~837-11255

3 —838-11480

6

T wBSm T
101 400-5264
102 601-5525-310
103 601-6231-B560
104 601-6231-B060
105 601-0460
106 280-5009
107 280-0419
201 011-P00325
202 011-P00310
203 010-F00308
204 016-P00320-F
205 011-T03512
206 011-F00310
207 000-P0O0412-W
301 600-6445-07
302 600-6445-08
303 600-6445-11
304 600-6445-13
305 600-6445-14
306 600-6445-29
307 600-6445-31
308 600-6445-34
309 600-6445-50
310 600-8445-51
311 600-6445-53
312 600-6445-54
313 600-6445-56

0)

DESCRIPTION

WOODEN BASE REAR

MOUNT BRKT

DRIVE BD RALLY

SOUND BD RALLY (W/0 OPTION)
AMP BD VIBRATION SPEAKER

r——d IR DD

SW REGU +5V124, +12V1, 5A, -5V, 1A
BUSH 1, 2t

BDGING NEW TYPE

EDGING NEW TYPE

PLASTIC TIE BELT 100MM

CORD CLAMP ¢ 21

HARNESS LUG

TAP SCR PH 3% 25

TAP SCR PH 3% 10

S-TITE SCR FH M3x 8
S-TITE SCR PH W/F M3x20
TAP SCR TH 3.5x12

TAP SCR FH 3x 10

M SCR PH W/FS M4x 12

WIRE HARN SUUND BD NH6P

WIRE HARN SOUND BD OUT A

WIRE HARN SERVC AMP

WIRE HARN DRIVE BD DATA BUS

WIRE HARN DRIVE BD HANDLE 1/0
: WIRE HARN SOUND BD OUT A2

WIRE HARN MIXED OUT

WIRE HARN AUDIO MIX BD IN

WIRE HARN BLEC AC IN

WIRE HARN SW REGU DC QUT 12P

WIRE HARN SW REGU DC OUT 18P

WIRE HARN DRIVE BD DC OUT 24V

WIRE HARN VIB SPEAKER AMP QUT

—103—

0-2/2

NOTE

=01 alse acceptable.




21. WIRE COLOR CODE TABLE

THE WIRE COLOR CODE is as follow:

PINK

SKY BLUE
BROWN
PURPLE
LIGHT GREEN

mgawy

Wires other than those of any of the above 5 single colors will be displayed by|2
alphanumeric characters.

RED
BLUE
YELLOW
GREEN
WHITE
ORANGE
BLACK
GRAY

Nl BRI T TN ST & B

If the right-hand side numeral of the code is 0, then the wire will be of a single color shoy
by the left-hand side numeral (see the above).

=

n

Note 1; If the right-hand side alphanumeric is not O, that particular wire has a spiral color
code. The left-hand side character shows the base color and the right-hand side
one, the spiral color.

<Example> 51 -+« WHITE/RED

~ T

D TE

Note 2: The character following the wire color code indicates the size of the wire.

K: AWGI18, UL1015

L: AWG20, UL1007
None: AWG22, UL1007

—104—




AT A T TR T P TR — ' T R AT RO (R T
ENITH TER(INA, 1404 . ' B 0
g L} ,
= p. -
i T
= . Edass woike ruTer

10311500

WIRE_HARN :

b+
N

2 |§
i
=|
B2 53
- i: J 13
g2 H[E w:
it ¢ EE ek *EE E
4 [ewssomm @ &Y 59
L ,‘“ 836-11173
e DRIVE BD RALLY.
STERIG B (CHD)
[
“Twaize
(=TTl ﬂ_—m-m:-n IT R
o I Ree-sas [ET7=T]
| sresming & FeaSSTe-H3 W rHEIT é H H B a1-11480 i
BTEERIMG A L] : | ! . x = A 8D 5 n
- - a3 B e 3%
T % z ) The Toassisor s
PTG 1R e . i ELI
’ .Lﬂiﬂ-ﬂ!ilﬁ‘ E 1 s
& rerap-seos (8T i g % : " -i —-ﬁ :
| j TSI e 0 TICH -2
— g G
,Triﬁ;'iﬁ iy g swatar
TMEETER L (§FEE M
sz o 3 38
n—t 5]
e m’l E 4
- | THETER A - R L
i LI TIPT™ 1 o
mrn—l" = = B
ASSY TART H &
W %g 2 g
)
M-t 18 ;
+Y|
5T L] 2003 -
S | e B '-‘.
" Lar| 4o s
3
| el e s
1009
l t 3 S ——
H a0 L1 [IIE3:3 ]
CIZ T
- 111' 1901 ASST AL & BNEE é
o &
t sl 2 ks -
l We-ST0-50  pRgw '! = =I
= - -
i BAKE - F E:
. AT H -
: R
§ -._..'-__.-,___;“&-ﬂu__.w:w ___._f E__.
A 1 B 1
i




R A

RY-EHE-52

— e .
[P P gy e —— -

TR Y B
1

SRS

nT' v st
; .

W REUY #5VIZA. +12V4,.5A. -5V 1A

AU0-5264

[1- et 2 2]
L i

op-i¥id~

I
555

[ ]
T

37-11258 .
30UND FO RALLY
/3, 0RT(ON)

ML -I11_ASSY FLEC

Wy -y Y

|

I

| A88Y SEAT

WRA5-31

[ ZIT Y

44

CETIEH
(X[ ==y

g

iyl A
40
[ - 4

g

I

1 |
W90-E383~13

1¥0-51%2

VIBRATION SPEAKER

CIIXIY ]

S0 B4

T

BN -43

=i

i

BRE-R445-4

Le-45-1Y

RA-230r ASYY Bdlelo eage

839-0744 FILTER BD. A-CRX RALLY

g4 = EEEEEEAIARA

VIBEGLSOURD BD

sl
SHIFT[Ye1r3.4)
SHIFTPeak Wed)

FILTER BD A-CRX RALLY

- 639-0744

— ity

T
il

R

I

GAME BD RALLY 50 (Ws/D COMM BD)

e e e e e o e

F

22. WIRING DIAGRAM (D-1/2) .

—105—




—90}— ;. : :
(2/2-0) WYHDVIA ONIHIM 22 | o
. . - . E R
5} d g = a
IR TTR T - | TRTTTITE 1 T — % --—TI P TP fre——
$E-59E5-009 !
85 () :
, zH l .
¥ILIN NIOO( 55 D6 hidian Niod waLiee | tezune e
[+ ST ar -
T/ _
(132 _ :
g% {71 ] |
%‘“ﬁ'& gts—sssa—nna ! |
: a4 ¥04 |
dd : ]
(&LE Rk
27 | v
2 )
85 o ‘
. Y ys-c959-009 i ! AQYE | ADLL | A
- 4 ¥od :
INDIS N0 ¢ =2 .
_ e | BEgy U [ .
. C lefiga . ‘ .
ane el la-5¥¥9-009 |
azi+fAgT R 5%5;‘1 H04 | £ 9 IYUN T T
08 11Q3432 ' : 001 L-"IvY ! JLNHONIOD ]| - l
—— . ! 7853-5+43-00
- o ETiiZ
- - = [0 MazL i
S yE-£3£3-009 ©) . ] " YH3TM LIHS W
e S ¥3L41HS 033
/ o 52 313KW NIO
v . T =3
s : :L-sm’-uos ___t_B_E;%Z
e : wies  Cwamoy u
zTH - 7, PE-£929-009 1 Inolivaata  3wvaes ‘
. il :
u ]
HUZLIHN
s el JE e
8313 o
. 1 : x89 bt
AZ LY 4 t— Viyg-caga-nga |
div AYLNI gégg Otga— | g} Ho4
[w,
b33 WA
d9 o ) -
{M3N) 08 _O¥LIVNG e . 18v3;
— ZXGE 12 19-5¥¥9-003 . | i \
11" N0 LEL-3N o
N i
oot L--]VH_; SINHIONIQOD SHVYIN : £899-£3£9-0)
e v
- i N1 may  oF
o N Ze-£9E5-009 . . : Eo 4000 K103
3 (T —Ti
i85 (B ——— ) _- | YIKOL ILNHIN
T I —
'3
a,u-Em -5 . Y
I T 1 '
N . 1
{2-iaLine '
s | LNO¥d 192
TH| OS5 ¥5-£9£9-003 ! :
) o ¥0 I —————— ]
3 ‘ ,
‘ | YHIIN 314
) 1
; ) ! $5-28£9-009 S
#s ni0d KD Fr‘—'l £ oa | -
| zH | 3INvag
N P e—— e 2 ( I-—---——-—"-"""-‘
CH : 2l |9-5yv2-009 '
AZL+HIAST T usg:‘.;' HOd l LLL-SK i J
s osuven | . ~_00Li-1vd ! IIAHIONTOD SuVA| Ll o]




m

|
.
|l
|
|

{TERN LUG)
DX x x

) ) © 40 2 T;) (TIX; i p ) RAL-..4“
CoT bO0-G445-E541 4 FOR ASSY PTV & A Sy
AIR VENT i)  BILLBOARD S El

CASTER (L)
{TERM LUG)

ASCEL UiiT  DYN- 13(

e §00~6445-69m7 - (TERN LUG) ACCEL &
& CASTER (R) :
2 (TeRM Lugh  §] - -—-—-—-—-———-—-—;—b- T
yrET = 43}(@' L T S10-0c
e ,, FIIER AL E00-6445-5415 m,|Iml,suu 5t
f I S00-6445-53H8 T T Ra-ioes o RAL-10¢
& . FRONT LID PPER
| %g | , . arvent  ASSY Sl
! &' = ‘Exéjp apk [TERM LUG)
T L I 3 7 S00-§145-ETR 11l 600-6445-70
(TeRM Lug) | £ z ________________,'____
| - £ < I  RAL-11g
' T Josere CASTER (R) I - ASS";LE,E
l & (TERN Lug) TER L0) o e
,' §U0-E345-53H6 iy S00-6363-0681
L 7T L T RAL-220
| B '13'3.’1 I RV A vl
y 40KXD 40K 0¥ REAR L
1 - - CU0-6353-67E3
' g CASTER (R)
_ - (TESM LUG)
= 600-E363~BTe4
] - — — ——— . = — e
EZT-1080 i [RAL-2101 | RAL~213
AC UNIT 2 t ASSY SUB ASSY SE
| ] CABI REAR u[ s
: 40K 242 20k 40 BE a0 {TERK U g
o g B006145-4 o GU0EATE7ED (ot LI E00-6445-T5 fgfug;
RAL-1001 B RAL 2101 ASSY SUB CABI REAR U F‘ "~ RAL-215
ASSY SuUB i ASSY 4
¢ s IR VENT ~
| CABT FRONT| e GRyen SHIET X
' | A0Kx 40 4D 40K K A0K
'[ ’ 500 ms—msm,m 600-5445-6541

—-__...—.._--———.-—.--_._._-—_-—-_...-_._—__—._-..-__- -—-__-—.._—_.

Ul

POWER . TRANSFORMER WIRING
30V j100vI1i0v 120V 200V |22
Sfeok  ov. ’ T_
[RIN T
iz
(S a0k
mUE T
,i—a K 240V | .
‘F(HEM—PJ - WRITERMR) WHITE(] WHITE{P) WHITEN-F} WITERH) w1
PONER TRANSFORMER - i i
PART No, 560-5288 - .

. 3 —r— —— s




